
Parts List 
HIGH SPEED CYLINDRICAL FRAME 

OVERLOCK MACHINE 

AZ8451 

MODELS & DEVICE 

AZ845 l AZ845 l - 1 0 AZ84 71 AZ84 71 - 1 0 

K2/MA 

~ YAMATO SEWING MACHINE MFG. CO.,LTD. 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



L. (f)J\-'Y 1) :;z Hd:AZ8451-03DF/K2/MA, 04DF/K2/MA, 05DF/K2/MA1f¥*:E5''Jl-!<:: GT-17 :A f-. 7,f 

fi=PX: G Tl,\ *9 o rJ[§l l "'20!<=!d:¥*t-T'JL-1f~ctt G -zt, \ *9 o 

J:J[§l 21 ...__,-If ·:it-T'JL-, 1-:MiFi~li'.~1f ~cllt l-T t, \ * 9 o 

1\-'Y 1J ::z r- !<=~ctt~n -zt,\~fJ 7-(f)\j-)'!!d:~f~ x 1'1-1~ x ~~1f*t> GTl,\ *9 o 

~*~~~*~GTS~~~~- §E$(f)-lf-{X-C9o 

~~O)IDtl3fl (Parts No. O)l~lHt:~i£~n -r\.'*9 o ) 

[ ] ffiI@](f)J\-'Y 1) A H<::M GT' 0-@J~~~ntcii:Bifil1f*b GT l,\*9 0 

[ ] ~ !d:IB Parts No. :&lf-* S:J'~_f!(f)~t7\ 

+ ffiI@](f)J\-'Y 'J :;z 1-- !<::M GT, 0-@J~1.JD~tLtcii:Bifil:&lft-T'JL-7<f*b GT l,\*9 o 

$~}£){0)~0) L:}J:~ 

i:f L. (f)J \- 'Y 'J :;z H<::~cllt~ tL T t, \~ifBifil1f z:::·)_i){(f)ll*!d:, Parts No.('(JU;U;:f, 21 50023) C't0Jmt, \ G * 
9o 

i:f 0020538 (f)t~-§!!d:, 00205383Z!d:20538 c·z:::·).iXT~ t, \o * I?7- .::I. -/'ffEP).iX(f)ll~Hd:ifiltlH:: fit~ 1f t0~D SttT~ l, \0 

-------------------------------------
How to use this Parts List 

The illustrations on this Parts List are drawn on the basis of AZ845 l -03DF /K2/MA, 04DF, 05DF. 

The items from No. l to No.20 contain the standard model. 
The following items included No.21 contain the submode! and Device. 
The dimension of Collar on this Parts List shows Inside diameter X Outside 

diameter X Width. 
Numbers on a connector show sizes of joints. 

Explanation of Marks (marked at the Side of Part No.) 
[ ] means this part is changed from the previous Parts List 

Inside of [ ] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List 

How to place an order for the parts 
i:f When placing an order for the parts from this Parts List. please clearly state the Parts No. 

(e.g.2150023) which you require so that we can deliver the correct Parts to you. 
i:f When the Part No. is "0020538" , please place an order for the part by showing "0020538" 

or "20538" . 

i:f When ordering Air Tube. please inform us of the Part No. and the length. 

This Parts Listis subject to change without notice. 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Contents 13;j( 
MISCELLANEOUS COVERS ( 1 ) ]JJ~-001* (l) l 

MISCELLANEOUS COVERS (2) i.JH-001* (2) 2 

MISCELLANEOUS COVERS (3) ]JJ~-001* (3) 3 

MISCELLANEOUS THREAD EYELETS ~H!OO'f* 4 

MISCELLANEOUS CRANKSHAFT & BUSHINGS :£fm&r1:1':1~.1001* 5 

NEEDLE BAR DRIVING MECHANISM tt~IUl 6 

KNIFE DRIVING MECHANISM ;1..A.1tm 7 

PRESSER FOOT MECHANISM :lfflI1tm 8 

UPPER LOOPER DRIVING MECHANISM J:.J(,-H'.lttl 9 

LOWER LOOPER DRIVING MECHANISM ~)(,-}~-- 10 

FEED DRIVING CONTROL MECHANISM fili~ IJ fill!lfllltm 11 

FEED DRIVING MECHANISM ~·J1tm 12 

LUBRICATING MECHANISM ~jfij-· 13 

DUST BAG & MISCELLANEOUS MANUAL SWITCH ~!IQ, WJ~7. 1' '.Y 700~ 14 

METERING DEVICE )I.~ IJ ~ .~~~ 15 

PRESSER FOOT LIFTER & KNEE SWITCH :ifflI~~ .. U..A.-1' ':! 7 16 

OPERATING CONTROL BOX ~fF*fri 17 

CONTROL BOX ftiUflQJ if\ ':I ? .A 18 

PNEUMATIC PARTS I700f* 19 

ELASTIC TAPE FEEDER 7-:t~·J 20 

AZ8451-4, 8471-Y EXCLUSIVE PARTS(l) i7:1=E7 )(,:~,H§$~(1) 21 

AZ8471-Y EXCLUSIVE PARTS(2) i7:1=E7 J(,:@ff.1$~(2) 22 

+ AZ8451-F EXCLUSIVE PARTS i7:1=E7 )(,:@ffl$~ 23 

AZ8451-10, 8471-10 EXCLUSIVE PARTS(l) ij'/=E7J(,:@ff.1$~(1) 24 

AZ8451-10, 84 71-1 0 EXCLUSIVE PARTS(2) i7:1=E7 J(,:@ff.1$~(2) 25 

AZ8451-10, 84 71-1 0 EXCLUSIVE PARTS(3) ij'/=E7 J(,:@ff.1$~(3) 26 

AZ8471-Y5-1 OEXCLUSIVE PARTS(4) i7:1=E7 J(,:@ff.1$~(4) 27 

K2 DEVICE K2~~ 28 

EXTRA PARTS(l) ~~$~(1) 29 

EXTRA PARTS(2) ~~$~(2) 30 

EXTRA PARTS(3) ~~$~(3) 31 

ACCESSORY 7?i!i7 I) 001* 32 

WARNING LABEL ':i!i-5~)(, 33 

LIST of MAIN SPARE PARTS :£~ffB~ IJ A " 34 

INDEX ~51 35 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1 
33 

Q--2 
' / ,.-

!-13 

~ 
Q-1s 

AZ8451 

5 

®--47 

l---46 

/; 
I 

' 
' 

10 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MISCELLANEOUS COVERS(l) j]J\-1*11* ( l ) 1 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

l 0020004 Oil Cap :t-1 J[,:f--\7 ".! / 

2 0020005 Oil Cap 0-ring(P28) :t-1 J[,:f--\7 ':J/0 ') y/f 

3 2100053 Top Cover _t)JJ\- l 

4 110016 Screw(M4-0.7 x 15) .il: .f. v· 6 

5 2150026 [2100054] Top Cover Gasket _t)JJ\-l\':J:\=-'Y 

6 2110001 Machine Frame 7[.,,-b 

7 120020 Screw(M5-0.8 x 35) .il:.f. V' 4 

8 300011 Washer '7 'Y ::;_,; -\7 4 

9 2100875 [2110037] Oil Reservoir Positioning Bar )ffi~-7~'.if'.~ 4 

10 2110038 [2110035] Oil Reservoir Gasket )ffi~-7 )\ 'Y :f-y l 

11 2110002 Oil Reservoir )ffi~-7 

12 2110004 Wind Guide Plate Jil~~:t& l 

13 110012 Screw(M4-0.7 x 5) .il: .f. v· 2 

14 2110005 Rubber Cushion(Black-colored) fS,tj:l)N:::f .b.(~~) 2 

15 2110006 Rubber Cushion(Green-colored) fS,tj:IJN ::J b (~~) 

16 0020053 Rubber Cushion(Black-colored) fS,tJtJJ.~:::f .b.(~~) 

17 0020137 Drain Hole Seal(Rubber) /\':J:\=-'Y 

18 005075 Drain Hole Screw(3/8-24 x 8) )ffi:!'hz:f-.f. V' 
19 2110016 Oil Filter Screen )JI)@~ 

20 2110044 Lower Knife Holder Bracket ~.><.:::ztr7'77'Y !--

21 110049 Screw(M4-0.7 x l 0) .il: .f. V' 3 

22 000779 Pin(5 x l Omm) l:::°'Y 2 

23 2110010 Spring Latch 1\.f.m-7 
24 003637 Screw(l /8-44 x 2.5) .il: .f. V' 
25 2110013 Cylinder Supplementary Cover ::;,,; ') y~l"filiEl}J:tJJ\- l 

26 110005 Screw(M3.5-0.6 x 12) .il:.f. V' 2 

27 2110011 Cylinder Cover ::;,,; ') yl_f)JJ\-

28 2110012 Cylinder Cover Hinge Pin 1:::-YV'l:::°-Y 

29 160000 Screw(M3-0.5 x 3) .il:.f. v· 
30 150003 Screw(M3-0.5 x 6) .il: .f. V' 

31 2110014 Spring J\.f. 

32 110050 Screw(M3.5-0.6 x 4.5) .il:.f. V' 
33 2111040 Supplementary Roller, C. Set filiM D - 7 (iii.) 
34 2111041 Roller Support filiMD-7:tJX 
35 2111042 Roller Shaft(Long) filiM D - 7 WI (ffi:) 2 

36 2111044 Supplementary Roller(Long) filiM D - 7 (ffi:) 2 

37 004358 Screw(9/64-40 x 5.6) .il: .f. v· 2 

38 2111043 Roller Shaft(Short) filiMD-7W!(m) 2 

39 2111045 Supplementary Roller(Short) filiM D - 7 (m) 2 

40 001331 Screw(9/64-40 x 3.8) .il: .f. V' 2 

41 000444 Washer '7 'Y ::;_,; t7 2 

42 6209401 [2049401] Serial Number Plate ~f!X/L,--1-- l 

43 000726 Rivet .il: .>< ~~ 2 

44 1252038 Cord Stay Plate ::J- ~JZ:IfJX 2 

45 110026 Screw(M3-0.5 x 5.5) .il:.f. v· 2 

46 120017 • Screw(M5-0.8 x 15) .il: .f. V' 2 

47 300043 • Washer '7 'Y ::;_,; t7 2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



2 

--~ 
~- ~. 

2 : 

AZ8451 

' 
' 
' 
I 
I 

I 

36 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MISCELLANEOUS COVERS(2) )JJ\-001* (2) 2 

Ref.No Parts No. Description CJ ~ Amt. Req llll 

2110020 Side Cover 1~Ulfil:tJ J '\- l 
2 110013 Screw(M4-0.7 x 8) .LC*-;:/ l l 
3 2100049 Needle Bar Cover(Left) tt~:tJ/\-(1-c) 

4 110054 Screw(M3-0.5 x 3.5) .LC.::r.Y 4 
5 2100048 Needle Bar Cover(Rear) tt~ :tJ J '\- (f~) 

6 0023393 Cord Stay ::J- ~::s'zI. 

7 2100143 Needle Bar Oil Defender tt~;m~7 

8 110012 Screw(M4-0.7 x 5) .LC*-;:/ 3 
9 2100018 Needle Thread Cover Hinge tt*:tJ/\-1:::/;:/ 

10 2100019 Hinge Spring l:::/;:/;\::r. 

l l 2100017 Needle Thread Cover tt*:tJJ\-

12 2100020 Hinge Pin I::/;:/!:::°/ 

13 003637 Screw(l /8-44 x 2.5) .LC*-;:/ 3 
14 2101044 Eye Guard 71tJ- ~ l 
15 100001 Nut j- 'Y [-.. 2 
16 390000 "AZ" Mark AZ"'X-? 
17 0020014 Latch Spring 7'Y=f-J\::r. 

18 2100022 Front Cover Hook Guide JlfJ 00 =t: :tJ; '\- :tH ~ 
19 0024446 Hook 7':1? 

20 001203 Screw(9/64-40 x 4.5) .LC*-;:/ 

21 0024085 Latch 7'YT 

22 2110021 Hinge Pin l:::/:/t:°/ 
23 2100024 Front Cover JlfJ 00 =t: :tJ J '\ -

24 0024095 Front Cover Hinge Spring 1:::/9/\* 
25 2110023 Front Cover Hinge JlfJ 00 =t: :tJ J '\ - I:: /;)' 
26 2114060 Chip Guard(Openable) -lj)] I) ~)\§;:.t~)X l 

27 110003 Screw(M3.5-0.6 x 6) .LC.::r.Y 2 
28 2110018 Side Cover(Lower) m:tJ;\-
29 110049 Screw(M4-0.7 x l 0) .LC.::r.Y 5 
30 150001 Screw(M4-0.7 x 4) .LC*-;:/ 2 

31 2110019 Side Cover(Lower) Gasket m:tJJ\-}\'Y=t:/ 

32 2129415 [2129420) Model Plate(Green) ~rt~.&:(*~) 
33 

34 
35 ----- Threading Chart(See the Table) *~:Y~Cf~~~) 
36 390153 Cleaning Label ~11*7 !'(J[, 

Models 
Part No. 

(Threading Chart) 

AZ8451 390556 
AZ8471 390557 

(B:) m!;i:\;1&~1ff!JB:)tO)~tJ:~Wil( 7'-yg[}%, ft1ff~tli-2."tl)~ t39;0 i;-ltr~ v)o 

Note: Order for Model Plate must be accompanied by model designation(including symbols of gauge 
and devices). 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



3 

5 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MISCELLANEOUS COVERS(3) )JJ\-1*11* (3) 3 

Ref.No Parts No. Description Cl ~ Amt. Req 00 

l 2100525 Connecting Link Cover(Front), C. Set tt1* n; \-Orin (*13.) 

2 2100039 Connecting Link Cover(Front) tt1*n J \-Orin 
3 2100526 Needle Bar Oiling Felt(Front) tt1* 7 I)[, f-. (°fili) l 
4 110001 Screw(M4-0.7 x 5.4) lt*V' 2 
5 2110026 Ball Bearing Holder /'\. 7 ') y ?"JEil I. 
6 110013 Screw(M4-0.7 x 8) lt*~)' 4 
7 2110027 O-ring(P52) 0 ') :::,t?" l 
8 2114046 Fan Cover 7 7 y;:/Jj\-

9 110012 Screw(M4-0.7 x 5) lt*~)' 4 
10 2110195 [2110030] Pushbutton Pin / 'Y ~ .:i if\ '.7 y '1!J 

l l 2110196 [2100043] Spring }\* 
12 2100861 • Oil Seal ::t1 )[,~-)[, 
13 
14 0033024 Retaining Ring A. b- 'Y /') :::,t-7" 

15 
16 
17 2111064 Fabric Guide Plate Holder ":fi]tJ1 i-:~ 
18 110035 Screw(M4-0.7 x l 0) lt*~)' 2 
19 190015 Screw(M 14-2 x 6) lt*V' 2 
20 330008 Seal Plug ~;ti 

21 2114059 Tape Guide(Upper) T-/jj'-{ f-: (_J:) 

22 0033738 Tape Guide Tube T-/::5zI. 

23 0060248 Cord Clamp(<P 5.3-3N) :J-~-77:// 

24 1253235 Speed Controller Plate Holder A.t:"-~:J:/b-D-7f!X 

25 009974 Screw(M4-0.7 x 8) lt*V' l 
26 000014 Washer '7'Y~t7 2 
27 000002 Spring Washer A/') :::,t-7"'7 'Y ~t' 2 
28 009799 Screw(M3-0.5 x 25) lt*V' 2 
29 0036133. Cord Clamp(<P 8.4-5N) :J- ~'.77:// 

30 000665 • Washer '7'Y~t7 

31 110013 • Screw(M4-0.7 x 8) lt*V' 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MISCELLANEOUS THREAD EYELETS *~001* 4 

Ref.No Parts No. Description Cl ::fi Amt. Req llll 

l 0024084 Thread Tension Spring Cap *~llFrl\*-:t: -v "J /(_t) 3 

2 0024083 Tension Spring Bushing *~-f-j- 'Y f-@] IJ li::..)( 3 

3 0024156 Tension Spring(Needle Thread) *~f/\*-:t'-t' 'Y /(_t)(*f-*) 
4 0020118 Thread Tension Spring Retainer *~-f-J\*-:t'-t' 'Y /Cf) 3 
5 000178 Felt 7::cJ[,f- 3 

6 0031111 Tension Disc *IDi\ff .lill 6 

7 000177 Felt 7::cJ[,f- 3 

8 004265 Tension Post(Short) *IDi\ffW(~) 
9 2114020 Tension Release Cylinder Holder **~U y 1J :;.,; 5'"t&: 

10 0020101 Tension Disc Eyelet for Needle Thread *1-*ID\ll-f-i:l-*Jl! 
l l 130010 Screw(M4-0.7 x 8.3) 1.1:*-:S/ 
12 
13 190016 Tension Post *ID\ll-f-1' 2 

14 0032962 Tension Disc Eyelet for Looper ThreadJ[,-J\*ID\ll-f-i:l-*Jl! 2 
15 0024157 Tension Spring(Looper Thread) *ID\ll-f-J '*-(JL--J\*) 2 

16 2160122 [2100063] Thread Guide *jj'-{ ~ 

17 110013 Screw(M4-0.7 x 8) 1.1:*->'' 2 

18 2100520 Needle Thread Eyelet(Large) *1-*Jl!(::k:) 
19 2100071 Needle Bar Thread Retainer Bracket !J\ID\llfi:l' 
20 110029 Screw(M3.5-0.6 x 6) 1.1:*->'' 
21 2100519 Needle Thread Pull-off $+***') l 
22 001228 Screw(3/32-56 x 3.2) 1.1:*->'' 2 
23 2100592 Thread Retainer Plate Holder !J\ID\llft&: 
24 0032425 Thread Retainer Plate I J \filjjl f Jill 

25 0090846 Thread Retainer Spring !J \filjjlf Jill/\*-
26 001095 Screw(l /8-44 x 8.5) 1.1:*-V' 
27 2110130 Looper Holder Cover }[,-J\i:.l'"fJJ\- l 

28 110009 Screw(M4-0.7 x 8) 1.1:*->'' 2 
29 2120535 Lower Looper Thread Eyelet ""f }[,-} '*Jl! l 

30 110035 Screw(M4-0.7 x l 0) 1.1:*-V' 2 
31 2120533 Upper Looper Thread Eyelet(Right) _t}[,-J\*Jl!({:l) 

32 000014 Washer '7'YYt' 
33 110002 Screw(M3-0.5 x 5) 1.1:*->'' 
34 0032684 Looper Driving Shaft Oil Seal J[,-J\l!!J;f-1 J[,y-J[, 

35 2120530 Looper Thread Eyelet J[,-J\*Jl! 
36 2110131 Spacer(Rubber) _Al'(--ij-

37 
38 
39 

40 2100070 SP Unit, Complete Set SP'i&@(*El.) 

41 2100069 Oil Container Plate SP 5' Y?t&: l 
42 007619 Screw(9/64-40 x 6.3) 1.1:*->'' 2 
43 0021124 Oil Container SP 5'Y? 
44 2100922 [0093864] Oil Container Plug ~fi 
45 310070 [000198] Felt SP7::cJL-I--
46 000240 Oil Wick(String) (No.2-200mm) 5ffii5(itttt) 
47 110012 Screw(M4-0.7 x 5) 1.1:*->'' l 

48 0022215 Looper Thread Pipe *Jl!J\1 / 2 
49 2101116 Tension Disc Auxiliary Eyelet ID\ll-f-~ :fl!HIJJ *Jl! 
50 2114019 Tension Release Cylinder Holder **¥U y IJ :;.,; 5'"t&: 
51 2114018 Tension Post Plate *ID\ll-f-wt&: 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



5 

3 

', 

4---t -------
: .......... 
' ,,,,.> 

1 16 

1~'~ ' : 

', 

: ' 

17 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MISCELLANEOUS CRANKSHAFT & BUSHINGS ::E. lffi & a 7 '>' >1 .:::z.. oo 1Wt 5 

Ref.No Parts No. Description CJ ~ Amt. Req llll 

2114042 Pulley /-1) l 

2 160007 Screw(M6- l x 6j li::..f.V' 3 

3 2114067 Oil Cooling Fan Magnet Unit 7 7 ·:fx /f .f. 'Y H*13.l 
4 160001 Screw{M4-0,7 x 4) li::..f. SI' 5 

5 2110184 Wave Washer )~%'7 'Y >1-\7 

6 2110183 Mechanical Oil Shield ;E81:;7J IJ l 

7 3100131 [0093090] Crankshaft Ball Bearing(Right) if\-JJ.,«7 1) Y'.~t{::b) 

8 3100129 Ball Bearing Holder /'( Y 1) Y.l/"'ff:. J;' 

9 160007 [003662] Screw{M6-l x 6) [M6- l x 6] ll:.f. y' 
10 2100364 Oil Pump Driving Worm r) ;t-b 

l l 2110186 Crankshaft Ball Bearing{Center) if\-JJ.,-"Zy 1) >:'.:i(tj:t) 

12 2110187 Crankshaft ?'5'./?>1-1771--

13 2110188 Crankshaft Counterweight J\'5 './.Ar) I-{ 1--

14 2100111 Crankshaft Counterweight(Left) J\'5 :/.Ar) I-1 Hi.'.i:) 
15 110036 Screw(M3-0.5 x 8) ll:.f. y' 4 

16 160027 [160014] Screw{M3-0.5 x 3) [M3-0.5 x 3] ~.f.V' 5 

17 2110189 Crankshaft Ball Bearing(Left) if\-JJ.,-"Zy I) :/?.{:ti:) 

18 2110240 Crankshaft Bushing $7'Y>1i 

19 2110241 Upper Knife Driving Shaft Bushing{Right) _t .>< .A '111 7":; >1 1 {:ti) 

20 2100104 Upper Knife Driving Shaft Bushing(Left) _t .>< .A '111 7":; >1 1 (:ti:) 

21 2100117 Upper Knife Driving Shaft Oil Seal L..><.A'1b:::t4 JJ.,;..t-JJ., 

22 2110242 Needle Bar Driving Shaft Bushing(Right) tt~? 7Y?'11!7'Y>11 (:ti) 

23 2110243 Needle Bar Driving Shaft Bushing{Left)tt~? 7:/?'6J7'Y>11 (:ti:) 

24 0032684 Driving Shaft Oil Seal :::t-1 JJ.,;..t-JJ., 2 

25 003636 Cap Screw{5/l 6-32 x 3.5) ~.f.y' 

26 000526 Gasket }\'Y-:!f.Y 

27 
28 310009 Oil Wick{String) {No.2- l 50mm) ;i:BIC.\(il\B:) 
29 310021 Oil Wick{Laced Wire){cD 3 x 49mm) 5E81C.\('E- JJ...) 

30 

31 2110245 Upper Looper Driving Shaft Bushing{Front) _t)J.,-J\'1b7'Y >11 {§tr) 

32 2110246 Upper Looper Driving Shaft Bushing(Rear) _t) J.,-J \'1117":; ;..t .:::z.. {frt) 

33 2100272 Driving Shaft Oil Seal :::t-1 JJ.,;..t-JJ., 2 

34 2110247 Lower Looper Driving Shaft Bushing(Front) l' )J.,-J\'11!7 'Y >11 {§tr) 

35 2110248 Lower Looper Driving Shaft Bushing(Rear) l' JJ.,-J\'1117":; ;..t 1 {frt) 

36 2110249 Feed Bar Driving Shaft Bushing{Right) ~ 1) '1117"Y >11 {:ti) 

37 2110250 Feed Bar Driving Shaft Bushing(Left) ~ 1) '11!7'Y >11 {:ti:) 

38 2110251 Control Lever Shaft Bushing ~ 1) IDil.IW [..,J\-'1b7"Y ;..t 1 

39 2110194 Oil Pipe ;_t;E8~ 

40 2114072 Spacer .A«--lf 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



6 

AZ8451 

9 

,' 
< 

', 
', 

t" 
®----13 

', 

,o 
,' ' 

' 

----~ 
. . 

35 

\ 

e 
22~ 

~--r 
~ 24 

23 \ 

5 

' 
' 
' 

l--2 
261 

r30 
<29 

_, 
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



NEEDLE BAR DRIVING MECHANISM ~~~~ 6 

Ref.No Parts No. Description D ~ Amt. Req IJIJ 

l 2110252 Needle Bar Driving Connecting Rod ttwo 'Y ~ 

2 120049 Screw(M4-0.7 x 16) 11:-7- V' 2 
3 2100144 Connecting Rod Pin D'Y ~t:":Y l 

4 160002 Screw(M4-0.7 x 5) Jl:: * V' 
5 2100134 Needle Bar Driving Lever ttw?7:Y?mnn 
6 120006 Screw (M6- l x 12) Jl::-7- V' 

7 2100137 Collar(l 2 x 20 x l Omm) :1J7- l 

8 160003 Screw(M5-0.8 x 5) Jl::-7- V' 2 

9 2110254 Needle Bar Crank Arm, C. Set ttw? 7 :Y? (*!l.l 
10 2110253 Needle Bar Driving Shaft ttw?7:Y?m 

l l 330006 Seal Plug ffi5~ 2 

12 2100136 Needle Bar Crank Arm ttW?7:Y? 
13 300008 Washer '7'Y~-\7 

14 140003 Screw(M6- l x l 8) Jl::-7- V' 

15 2100138 Needle Bar Connecting Link ttw'J /? 
16 2100176 Link Pin 'J:Y?l:::":Y 2 

17 310013 Oil Wick(Felt) (2.5 x 3.5 x l 8mm) )Ei3/C.\(7:r:J[,1--) 2 

18 160016 Screw(M4-0.7 x 4.5) Jl::-7- V' 2 

19 2100140 Needle Bar Connecting Bracket ttwm~ 

20 110006 Screw(M3.5-0.6 x l 0) Jl::-7- V' 

21 2100655. Needle Bar & Needle Bar Bushing, C. Set ttw · ttw-::f 'Y ~ .:z. (W.l 
22 2129106 Needle Clamp tt Jl::.>< 
23 ----- Needle(System:DC x l) tt 
24 003637 Screw(l /8-44 x 2.5) Jl::-7-V' 
25-1 2118017 • Stitch Plate(03) tt~ 
25-2 2118009 Stitch Plate(04) tt~ 
25-3 2118007 Stitch Plate(05) ttf~ 

26 005345 Screw(l l /64-40 x 8.3) Jl::-7- V' 

27 2110255 Stitch Plate Holder tt;t~B-

28 005043 Screw(l l /64-40 x 10) Jl::-7- V' 

29 2119200 Needle Guard(Front) tt~?-(fili) 

30 004404 Screw(3/32-56 x 5.1) Jl::-7- V' 

31 2110308 Stitch Plate Positioner tt~11L~)~.>< Jt 
32 2110264 HR Unit, Complete Set HR~~(*fD 
33 2110257 HR Cup HR :1J 'Y 7 
34 110013 Screw(M4-0.7 x 8) Jl::-7-V' 
35 2110258 HR Cup Lid HR :h'Y/~ 
36 310018 Oil Wick(String) (No.4-1 OOmm) )Ei3/C.\(il\H) 

37 2110261 Oil Tube(4.57 x 6.35 x l 5mm) 7f-{ J[,7.:z.-7 

38 2110259 Oil Tube Adapter 7f-{ J[,7 .:z.--f7 1f717 

39 2110260 Oil Tube(2.5 x 4 x 66mm) 7f-{ J[,7 .:z. - ·::i 
40 ----- Oil Wick(Woolen Yarn) )83/C.\ (=6*) 

41 2110263 HR Felt Holder HR 7 :r: J[, I-- :3Z:I 
42 310019 HR Felt HR 7 :r: J[, 1--

43 000755 Pin t:":Y l 

44 110022 Screw(M3-0.5 x l 0) Jl::-7- V' 2 

45 2120532 Lower Looper Thread Eyelet ""f J[,-/\*J]! 

46 0068079 O-ring(P9) 0 '):YI/ 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



7 

it-4 i 
' ' : ; 

14 ~ 'Ill ~'),/ / 

15 
13 

AZ845l 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



KNIFE DRIVING MECHANISM >< .::z~m 7 

Ref.No Parts No. Description CJ ~ Amt. Req IJIJ 

2110300 Upper Knife Driving Connecting Rod _t)< .AD 'Y ~ l 

2 120049 Screw(iv14-0.7 x 16) .iC-* :~/ 2 
3 2100173 Driving Lever Pin -1:.><.A~JWt:::,; 

4 160002 Screw(M4-0.7 x 5) .ll::-*>'' 
5 2100162 Upper Knife Driving Lever _t.>< .A~IW 

6 120006 Screw(M6- l x 12) .ll::"*-S/ 
7 2100161 Collar(lO x 19 x 9mm) fJ7- l 
8 160003 Screw(M5-0.8 x 5) .ll::-*S/ 2 
9 2120024 Upper Knife Driving Shaft _t)< .A~ 

10 2100165 Upper Knife Holder Positioner _t)< .A J!\J[,'.)7" t::" y 

11 2100164 Upper Knife Holder(Flat Type) _t)< .AJ!\J[,'.)l"('f) 

12 110035 Screw(M4-0.7 x l 0) .ll::-*>'' 
13 0020496 Upper Knife(Flat Type) _t)< .A('¥) 

14 000532 Washer '7 'Y SI t7 

15 110004 Screw(M3.5-0.6 x 8) .ll::-*>'' 
16 2110302 Lower Knife Holder Spring Stop """f .>< .AJ '-*~-'.T 
17 004312 Screw(l /8-44 x 7.9) .ll::-*>'' 
18 2110304 Spring )\* 

19 2110303 Lower Knife Holder """f .>< .A .g. 
20 160001 Screw(M4-0.7 x 4) .ll::"*->'' 

21-1 2110307 • Lower Knife(03) """f .>< .A 

21-2 2110305 Lower Knife(04, 05) """f .>< .A 

22 340011 Pin(l .7 x 5mm) t::°Y 
23 2110306 Lower Knife Clamp """f .>< .A :fEl3 I. 

24 110003 Screw(M3.5-0.6 x 6) .ll::-*>'' 
25 2114056 Supplementary Cloth Plate :ff§M-:7 D.A /L-- !--
26 2114021 Supplementary Edge Guide :fmM'.(Em l 
27 110002 Screw(M3-0.5 x 5) .ll::-*>'' 3 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



8 

23 

~i!G1 ..... 
22 ~- ' 

21 

18 

, --
,' 

36 

AZ8451 

~15 
' 

--~--~·,,,. r-----() 
17 

14 

3 

r. 
' 

~6 

48-1 
51 48-2 

48-3 

t--1 
4 

5-t 
44-1 
44-2 
44-3 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PRESSER FOOT MECHANISM fEl3.Ilt~ 8 

Ref.No Parts No. Description CJ ~ Amt. Req IJIJ 

190003 Adjusting Screw(M l 0-0.75 x 30) ~®*V' 

2 10000/ Lock Nut 0'Y?T'Yf--

3 2100181 Spring }\* 
4 2100579 Spring Adjusting Bar J\*~®W 
5 2100580 Presser Arm Positioning Guide Pin j:Ef!I.~~pgf::"/ 

6 2110350 Adjusting Bar Guide ~Nfi:f*:H'-1' ~ 

7 009779 Screw(M3-0.5 x 6) .Lt*V' 
8 180001 Screw(M4-0.7 x 4.5) ;'*m7*V-
9 2100184 Presser Arm Stop j:Ef!I.~.A r. ';/ }\ 

10 110012 Screw(M4-0.7 x 5) .Lt*V' 

11 2100187 Spring }\* 
12 2100186 Presser Foot Release Lever -¥m7 
13 170000 Screw(M4-0.7 x 13) .Lt*V' 
14 2100195 Presser Foot Lifter Lever Stop J:Ef!I.m-'.tvJ\-.:::z r. ';!/\ 
15 l 00001 Lock Nut D 'Y '.7 j- 'Y I--
16 110010 Stop Screw(M4-0.7 x 16) .A 1-- 'Y 7'*V' 
17 2110363 [2100194] Lifter Lever Holder J:Ef!I.m-'.tvJ\-B-
18 2110361 Spring }\* 
19 2150143 [2150154] Presser Foot Lifter Lever J:Ef!I.m-'.tvJ\-
20 

21 300005 Washer '7 ';/ >1i7 

22 120010 Screw(M6-l x l 0) .Lt*V' 
23 2110364 [2110362] Presser Foot Lifter Lever Link J:Ef!I.m7vJ\- 1J /'.7 
24 2120048 Intermediate Lever j:Ef!I.'11J [.,,/\-
25 005650 Screw(M5-0.8 x 14) .Lt*V' 
26 
27 100020 Lock Nut D 'Y '.7 j- 'Y 1--

28 2100179 Spring }\* 
29 110065 Stop Screw(M4-0.7 x 12) .Ai--'Y/*V' 
30 2110360 Lifter Lever Shaft Sleeve J:Ef!I.m-'.f'11J.A I) -7 

31 160001 Screw(M4-0.7 x 4) .Lt*V' 
32 2110354 Bushing 7'Y>1:::i.. 

33 160007 Screw(M6- l x 6) .Lt*V' 
34 2110355 Presser Arm, Complete Set j:Ef!I.~(Ml.) 

35 2110358 Presser Arm Hinge j:Efl I.'11J 
36 2110357 Presser Arm j:Ef!I.~ 

37 2110359 Hinge Pin l::/V'f::":;_, 
38 003637 Screw(l /8-44 x 2.5) .Lt*V' 
39 2110356 Lifter Lever Shaft J:Ef!I.m7'1!l 
40 

Ref. No 41 to 5 3 See the following page. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



8 

23 

,' 

~f6) 
22 ~- ' 

21 

19 

18 

33---;i 

AZ8451 

~15 

47 

1 

' ' 

2~ 

3 

48-1 
51 48-2 

48-3 

5-t 
44-1 
44-2 
44-3 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PRESSER FOOT MECHANISM tJilI~~ 8 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

41 
42 0021015 Presser Foot Half-stay ¥~.xfj::i-

43 004096 Screw(l /8-44 x 4.5) .iCf.V' 
44-1 2117068. Presser Foot, C. Set(03) (for 6 ~ l 2) tEflI(iJ.) 

44-2 2117062 Presser Foot, C. Set(04) (for 6 ~ l 2) 1EflI(iJ.) 

44-3 2117060 Presser Foot, C. Set(05) (for 6 ~ l 2) tEflI(iJ.) 

45 2117043 Presser Foot(Upper) tEflI(J:) 

46 110004 Screw(M3.5-0.6 x 8) .iCf. y' 

47 004136 Screw(l /8-44 x 2.7) .iCf.V' 
48-1 2117069. Presser Foot(Lower) (03) tEflICf) 

48-2 2117063 Presser Foot(Lower) (04) tEflICf) 

48-3 2117061 Presser Foot(Lower) (05) tEflICf) 

49 2117029 Tape Guide(lnner) 1Ef!IT-/jj'-{ ~($) 

50 2117028 Tape Guide(Front)(for 6 ~ l 2mm) 1Ef!IT-/jj'-{ ~(§f.i) 

51 001230 Screw(3/32-56 x 5.1) .iCf.Y' 4 

52 2107219 Thread Chain Guide ~Jijj'-{ ~ 

53 004237 Screw(3/32-56 x 1.7) .iCf.Y' 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



9 

11 

', 

13 '"9 
14 

AZ8451 

~~ 26-1 
~ ~26-2 

I 
I 

\ ~---mtfil----21 
I 
I ,---------' 

22 

I 

I 
I 

, 
, 

, , 

;> 

-<_:;:>._ ~2~---> 
19 ----~---

21-a ·-~~ 

ft') 
29 30 

31 

y-~ 

@-11 

16 

24 

~.~ 
I 

I ---------, 

22 

23 

I 
I 

___$ 

27 
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



UPPER LOOPER DRIVING MECHANISM __t)~-J\~- 9 

Ref.No Parts No. Description CJ ~ Amt. Req IJIJ 

l 2100215 Looper Driving Lever Connecting Rod J[,-/\D "/ ~ 

2 120049 Screw(M4-0.7 x 16) .!l::.f. y' 4 

3 2100088 Connecting Rod Swing-proof :tJH_, .Lt .>< 2 

4 2110400 Upper Looper Driving Shaft Arm ..t.Jt,-; \WJMB l 

5 120013 Screw(M6- l x 15) 11::..f. ~} 3 

6 2110401 Driving Shaft Thrust Plate .A7.A!--/l..--t--

7 2110580 Driving Shaft Thrust Washer .A7.A!--'7'Y~t' 

8 300009 Spring Washer .A/' 1) y/f '7 'Y ~ t7 

9 120008 Screw(M4-0.7 x 8) 11::..f.Y' 
10 2110402 Looper Driving Shaft ..t.J[,-/\WJ 

11 2110074 Upper Looper Bar Crank Arm, C. Set ..t.J[,-J \-? 7 ":,!? (*fl) 

12 2110422 Upper Looper Bar Guide Bushing )[,-J\;:i:i'1 ~ ,)( '.9 )[, 
13 2110405 Upper Looper Bar Guide Cover )[,-J\)j'1 ~~ l 

14 130016 Screw(M2.5-0.45 x 6) 11::..f.V' 2 

15 2110075 Upper Looper Bar Guide, C. Set J[,-/\Jj'1 ~(*,§_) 

16 2110408 Upper Looper Bar Crank Arm ..t.J[,-J\? 7 "/? 

17 300008 Washer '7 'Y ~t' 

18 140004 Screw(M6- l x 16) 11::..f.V' 
19 2150178 [2100903] Crank Arm Pin ?7"/?I::""/ 
20 310089 Oil Wick(Acrylic)(3.2 x l 7mm) )EB/\$(7? IJ J[,) 

21 160002 Screw(M4-0.7 x 5) 11::..f. y' 
22 2110427 Upper Looper Bar )[,-)\~ 

23 000629 Seal Plug ~~ 
24 2100892 Upper Looper Bar Guide )[,-J\)j'1 ~ 

25 310065 Oil Wick ~83i5 

26-1 2119301 Upper Looper(for Needle Size #7~ l 0) ..t.J[,-J\(ttlf¥ #7 ~ l 0 .ffi) 

26-2 2119302 Upper Looper(for Needle Size #11~14) ..t.J[,-J\(tt1lf.:f #11 ~ 14 .ffi) 

27 210009 Screw(l /8-44 x 3.2) 11::..f. >" 
28 000779 Pin(5 x l Omm) I::°'/ 
29 2120534 Looper Thread Pull-off )[,-)\***I) 

30 110009 Screw(M4-0.7 x 8) 11::..f.V' 

31 2110428 Upper Looper Bar, C. Set J[,-/\~(;t\11) 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



10 

20_ 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LOWER LOOPER DRIVING MECHANISM T J~-/\~;ffij 10 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

2100215 Looper Driving Lever Connecting Rod Jlt-J\D ':I i-: 
2 120049 Screw(M4-0.7 x 16) .li:* :::/ 4 

3 2110191 Connecting Rod Swing-proof :f~ Ld.C.>< 
4 2110460 Lower Looper Driving Shaft Arm TJl.t-J\~~ 

5 120006 Screw(M6- l x l 2) 1.1:* 9 
6 2100218 Driving Shaft Thrust Plate 'A 7'A I--/[.,- I--
7 2100205 Driving Shaft Thrust Washer 7.77.i--'7':1~"\7 

8 300009 Spring Washer A / 1) y -7"7 ':I ~ "\7 

9 120008 Screw(M4-0.7 x 8) 1.1:*>" 
10 2110461 Looper Driving Shaft JI,,-}\~ 

l l 2110462 Lower Looper Holder TJl.t-J\"€5' 

12 120011 Screw(M6- l x 18) 1.1:*>" 
13 2119324 Lower Looper TJl.t-J\ 

14 110004 Screw(M3.5-0.6 x 8) 1.1:*>" l 
15 000687 Pin(2 x 5mm) l::°-Y 2 
16 2119201 Needle Guard(Rear) tt~?""(~tt) 

17 009779 Screw(M3-0.5 x 6) 1.1:*>" 
18 2120531 Upper Looper Thread Pull-off _t)t,.-} '*** 1) 

19 110009 Screw(M4-0.7 x 8) 1.1:*>'' 
20 2110463 Lower Looper Holder, C. Set T Jl.t-J \i5'(~fl) 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1 1 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FEED DRIVING CONTROL MECHANISM fill~ fJ m.Jfl'j~;f'l l l 

Ref.No Parts No. Description Cl ~ Amt. Req Oil 

2110519 Differential Feed Graduations Z I) § llli;f,&: 

2 110009 Screw(M4-0.7 x 8) .LC.-7- :~/ 3 
3 0020350 Differential Lever Stop ~il.J J.,,J\-.A I-- 'Y Ji. 2 

4 000669 Washer '7'Y':/t7 2 

5 110017 Screw(M5-0.8 x 8) .LC.-7- ~/ 2 

6 190001 Adjusting Screw(M6-l x 11.5, M4.5-0.5 x 4) ~W -7- ::J' 
7 100000 Adjusting Nut ~WT'Y I--
8 000561 Conical Spring Washer 1IIl.J\-7- '7 'Y ';,! t7 

9 000528 Washer '7'Y':/t7 

10 2110514 Differential Lever(Left) ~il.J J_,,j\-(h:) 

l l 2110515 Differential Lever Shaft ~il.J J_,,j\-'1±1 

12 2100267 Collar(l 0 x 17 x 8mm) :;IJ7- l 

13 160001 Screw(M4-0.7 x 4) lt-7-V' 6 

14 2110524 Differential Lever(Right) ~il.J J.,,J\-(;tl) 

15 120013 Screw(M6- l x l 5) lt-7-::J' 
16 2110516 Collar(lO x 17 x l 4mm) :;IJ7-

17 340012 Spring Pin(4 x l 4mm-W) _A/1)/?"t:°/ 

18 2110517 Spring J\-7-

19 2110523 Slider Link .A71'.)f1J/? 

20 2110525 Link Pin IJ/?t::o/ 

21 2110526 Differential Lever(Right), C. Set ~il.J J_,,} \- (;tl) (*fl) 
22 2110500 Differential Rocker, Complete Set Mz 1J~(*fl) 
23 2110505 Differential Rocker Mz 1J~ 

24 120011 Screw(M6- l x 18) lt-7-::J' 
25 2110506 Differential Regulating Slider .A 71'.7" 
26 2110507 Differential Regulating Slider Cap .A71'.7"~ l 
27 110002 Screw(M3-0.5 x 5) lt-7-::J' 2 

28 2110509 Feed Bar Driving Shaft z I) '1±1 

29 2110510 Main Feed Bar Lever Pin f&z I) J_,,j\-t:°/ 

30 2110508 Main Feed Bar Connection f&zl) I)/? 

31 2100249 Bushing ·"j',y ';,! ::J.. 

32 300000 Washer '7 'Y ':/t7 2 

33 140001 Screw(M5-0.5 x 12) lt-7-V' 
34 2110504 Differential Feed Bar Connection fillz1) I)/? 

35 2100244 Bushing ·"j',y ';,! ::J.. 

36 140000 Screw(M5-0.5 x l 5.5) lt-7-V' 
37 2110521 Feed Bar, Complete Set Mf&z 1J ~ (*fll 
38 2110502 Differential Feed Bar Mz 1J~ 

39 2110503 Main Feed Bar f&z 1J~ 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



12 

46 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FEED DRIVING MECHANISM ~t)~- 12 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

2110566 Feed Dog Regulating Gear *I) ~irl::f 7 l 

2 160003 Screw(M5-0.8 x 5i .lt..:f. :/ 4 

3 180003 Screw(M5-0.8 x 8) .it.+:/ 
4 2110572 Feed Dog Regulating Plate * 1) ID\ilirl/L.-- r-
5 2110587 Spring J\.:f. 

6 2110563 Feed Dog Regulating Control Eccentric * 1) ID\jlfiljI;:\:'iz :/ l 

7 180002 Screw(M3-0.5 x 4) Jt..:f.:/ 3 

8 2110562 Feed Dog Driving Connecting Rod * 1)0'Y t-: 

9 0063064 Roller Bearing(Large) =- t-:J[,r(J7 I) :/·'.:t()\:) 

10 2110564 Feed Dog Eccentric * 1)I;:\:'izy 

l l 2114040 Feed Dog Eccentric Pin * 1) I;:\:'iz Y t'.'Y 

12 2110570 Eccentric Pin Holder * 1) I::\"iz :/ t'.'YB' 

13 2110583 Retaining Ring .::Z f... 'Y / 1) :/?" 
14 2110560 Feed Bar Block(Front) ~fii.J(fil) 

15 2110527 Roller Bearing(Small) =- t-: )[,.1'()7 I) y·~t(Jj\) 

16 2110580 Feed Bar Block(Front) Lid ~~il.J(fil)~ 

17 110041 Screw(M4-0.7 x 8) Jt.;f.;) 3 

18 2100288 Rod Pin D'Yt-:t'.':/ 

19 160007 Screw(M6- l x 6) Jt..:f.:/ 2 

20 2110501 Feed Bar Driving Shaft Arm *lj:fljjJW 

21 120013 Screw(M6- l x 12) Jt.;f.;) 2 

22 0032646 Collar(l 2 x 20 x 8mm) fJ7- l 
23 009604 Screw(l l /64-40 x 5.5) lt..:f. ;)' 2 

24 2110576 Vertical Feeding Shaft Arm(Lower) *I) J:'T:f!BMBCf) 
25 2110578 Vertical Feeding Lever Link * 1) J:'TMB I):/? 

26 0026418 Vertical Feeding Lever Link Pin *I) J:°TJWlj :/? t:•y 

27 003637 Screw(l /8-44 x 2.5) lt..:f. ;)' 4 

28 2110577 Vertical Feeding Shaft Arm(Upper) *I) J:'T:f!BMB(J:) 
29 2100298 Bushing /'Y ::y :i 

30 160001 Screw(M4-0.7 x 4) Jt.;f.;) 

31 310029 Oil Wick(String) (No.6-31 Omm) )E!Ji5(il:) 

32 2110579 Feed Bar Guide Eccentric * 1JB'jj'-{ t-:I::\"izY 

33 2110575 Feed Bar Block(Rear) Shaft ~fii.JO&l:f!B 
34 2100283 Feed Bar Block(Rear) ~~il.J{f&) 

35 2110561 Feed Bar Block(Rear) Lid ~.~il.J{f&)~ 

36 130002 Screw(M3-0.5 x 6) lt..:f.::J' 
37 2110567 Feed Bar Guide(Right) *I) .g.jj'-{ t-: (;tJ') 

38 110035 Screw(M4-0.7 x l 0) Jt..:f.:/ 
39 2119000 Main Feed Dog 1&*1) l 

40 110004 Screw(M3.5-0.6 x 8) lt..:f.9 2 

Ref. No 41 to 50 See the following page. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



12 

1 

.. J . @--2 

26 ,---
0

~ 
31 / 25 \ ·••••• 7 

~ "" ~ .. 
--

/\) /; ZT _--' ~o / • ) -.2{) • • 

_./ 24 / ---~ ,g_ "·. ... 

/ / ~0--~y~ ,.j ,::~ --~-:> ·. .. > 
··-.. / ,// ~ ZT .- '-.. 16 <. .. ... //, @-21 ........ ...... .. .... ~----.. ----..... .... ..... ---- ~> ....... -~ ·--...... ... / / . ·. 

_}o ____ ... ~,~ __ ,...@)!/. ~ 9 

~-- // ~~~- ~ ,. 
35 ~~:::-.. ~ D ~ . .. ,. \,_~~ - .. 13 •• r .... ::~39 
·~~-- ;;;"-~ 48 _..:· --~ 

[)_ ......... . . . :;;1] 43 .. <~ 40 

~--q~---tt y 42 

46 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FEED DRIVING MECHANISM 

Ref.No Parts No. 
41 2119015 

4l:'. 110052 
43 2110569 

44 2110568 
45 170014 
46 2119002 
47 -----

48 2110586 

49 110070 

50 2100877 

Parts No. Size X 

2110555 0.05 

2110556 -

2110557 0. 1 

2110558 -

2110559 -

Description 
Auxiliary Feed Dog 
Screw(M2.5-0.45 x 7) 
Feed Bar Shield(Front) 

Feed Bar Shield Support 
Screw(M4-0.7 x 7) 

Differential Feed Dog(03, 04, 05) 

CJ 
IJIJ 

J2S 1) g ~ - ) [,(fill") 

Feed Bar Guide(Left) (See the Table) 

Feed Bar Shield(Rear) 
Screw(M3-0.5 x 6.3) 

Link Pin(Lower) IJ :/?I:::":/ Cf) 

Size Y Size Z 
z y 

- 2 

0.05 2 

- 2 

0. 1 2 

- 2 

z z 
x 

12 

Amt. Req 

2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



13 

AZ8451 

' ,' 
,' ' ,,,."" ,,.,,."' 

,' ( 

/' : 
I 

', ' 

----- ~· __ ,' ~ 13 
( ' ' 
' ' ' 
i ~-e:" a: 
I~""~ 9: 

~). 14 • 

i 8 11-! 
11-! 

4_J 

11 

' 

\ 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LUBRICATING MECHANISM ~~IE~ffli 13 

Ref.No Parts No. Description Cl ~ Amt. Req IJJ:I 

2100365 Oil Pump, Complete Set Jj{y/(;j'g) 

2 2100363 Worm Wheel ') :::t-.b.Jf\-f-J[, 1 

3 160001 Screw(M4-0.7 x 4) .1l: ;(:. >!' 3 

4 110016 Screw(M4-0.7 x l 5) .!l:;f:. >!' 2 

5 000567 Seal l\'Y=t:Y 4 

6 320012 Oil Tube Fitting Stud gi\11*-:J= if\ J [, 1--

7 2110639 Oil Tube, Complete Set ;;t -1 J [, 7 ::i - 7 (*fl) 

8 3100370 Oil Tube Fitting One Way End JtDgi\11*-:J= 4 
9 0031831 Oil Tube Clamp ~*~ 4 

10 2110638 Oil Tube(4.6 x 6.4 x 245mm) ;;t-{ J[,7 ::i -7 

l l 320008 Oil Tube Fitting Stud g;\t-:J=Jj{J[, 1-- 3 

12 2100896 Oil Pipe, C. Set ;;t-{ )[,} \-{ /(;j'g) 

13 2110634 Oil Tube, Complete Set ;;t-{ J[,7 ::i -7(*'1) 
14 2110632 Oil Tube(4.6 x 6.4 x 34mm) ;;t-{ J[,7 ::i -/' 

15 000456 Seal Plug ITT5~ 
16 2100895 Oil Pipe ;;t-{ )[,}\-{ 7 
17 310090 Oil Wick(String) (No.3- l 6mm) )J±l/5(;1\H) 
18 310023 Oil Wick(Acrylic) (3.2 x 24mm) )J±JJD\(J71/ I) J[,) 

19 3100329 Oil Filter Connector ;;t-{ J [, 7 -{ ) [, '.7 M*-:F 
20 3100345 Filter 7 -{ J[,'.)7 

21 3100061 0-ring(P42) 0 I) yl/" 

22 3100060 Oil Filter Cap ;;t-{ )[, 7 -{ J[,'.)7 =t: "\"7 'Y / 

23 110045 Screw(M4-0.7 x 12) .!l:;f:. >" 3 

24 2110630 Lubricant Guiding Block m)J±J/'D 'Y-7 l 
25 320005 Oil Tube Fitting Stud(Long) g;\t-:J=Jj{ J [, 1-- (ffe:) 2 

26 330007 Seal Plug ITT5~ 2 
27 0020538 0-ring(P7) 0 l)y?" 

28 110053 Screw(M6- l x 8) .!l:;f:. >'' 
29 2100255 Oil Adjusting Plate )J±l~fill!li'trH& 

30 2100142 Needle Bar Oiling Felt tt~7.IJ[,1--

31 000392 Oil Wick(Felt)(cP 4.8 x 6mm) 7.IJ[,j-.. 

32 2100524 Oiling Felt Clamp tt~7 .IJ[, j-..:j:Ef!I 

33 2100523 Needle Bar Oiling Felt(Left) tt~7.I)[,1--(li:) 

34 310024 Felt(3 x 13 x 20mm) 7.IJ[,j-.. l 
35 000930 Seal Plug ITT5~ 2 

36 2100032 Oil Sight Gauge ;;t-{ J[,-'.f-9 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



14 

I 
I 
I 
I 
I 
I 

I 

I 
I 
I 

5~ 

I 
I 
I 
I 
I 
I ,1 
!.,... ..... I 

I 
I 
I 

L2 
I I 

@3 I I 

I I 

I I 
I ' 

0 
I 
I 

~-

I I 

I 6 

AZ8451 

7 

1 

c(> 
10 

12 

4 19 

"~ .. .._ ... ,,."', 
~~ 

22 

-
24~' 

23 

I 

' ~ 
27 ~~ 27 

26 I 
25 °' 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



DUST BAG & MISCELLANEOUS MANUAL SWITCH ~Jm~, WJ:fj?.. -{ ") 7-~1* 14 

Ref.No Parts No. Description Cl ~ Amt. Req llll 

l 1200432 Dust Bag Holder *~~flX l 

2 006209 Wood Screw(</> 5.5 x 20) *.f.';/ 2 

3 0036518 Seal Plug ~;ti 

4 1200433 Dust Bag Lid *~~~ l 
5 110012 Screw(M4-0.7 x 5) 11:.f. V' 2 

6 1200431 Dust Bag *~~ 
7 1200377 Manual Switch, Complete Set "WJ~ .A -{ 'Y T (*fl) 

8 2151121 Switch Support .A-{ 'Y 'f-f}X 
9 180025 Screw(M4-0.7 x 4.5) 11:.f. SI' 

10 110106 Screw(M4-0.7 x 8) 11:.f. V' 

11 1200378 Switch .A-{ 'YT 

12 2151120 Switch Cover .A-{ 'Y'f-tJJ'\-

13 009993 Screw(M3-0.5 x l 6) 11:.f. V' 2 

14 0035722 Cord Bushing :J - ~ ·::;t 'Y ~ .:i 

15 0035719 Manual Switch Plate .A-{ 'Y 7-;f!X 

16 009995 Screw(M3-0.5 x 5) 11:.f. V' 

17 000002 Spring Washer .A."7 1) / 1f'7 'Y ~-'\' 

18 000488 Nut T'Y !--

19 1200437 Rotation Detector Unit 71\-J[., IC(iil.) 

20 0035722 Cord Bushing :J-~7'Y~.:i 

21 2101124 Cord Bushing :J- ~·:i'Y ~ .:i l 

22 110013 Screw(M4-0.7 x 8) 11:.f. SI' 2 

23 1260000 Cylinder Holder ~') ylf(:!i 

24 006219 Screw(M4-0.7 x 30) 11:.f. V' 2 

25 0012029 Presser Lifter Holder J:Ei3Im77f\J[.,'.)l 

26 0012030 Holder Pin Jj\J[.,);7.1:::°/ l 
27 0033024 Retaining Ring .A!-- 'Y 7 1) "Y 1f 2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



15 

AZ8451 

r-4 
®------11 

75~ 

' 
' ' 

® 

3 

85 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



METERING DEVICE ;:< /y ') /?"~ii: 15 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

2119924 Metering Device, C. Set :J. 7 1) Y".'.i~@'(~fl.) 

2 2114027 Cylinder Holder Y I) Y 7"f_&: l 
3 007627 Screw(M4-0.7 x 6) .lt::f. V' 2 
4 009779 Screw(M3-0.5 x 6) .lt::f.V' 5 
5 000014 Washer '7 'Y y t: 4 
6 2114026 Joint @'¥ 

7 2114030 Cutting Knife Connection Link :J. A I) yl/ l 
8 270009 Screw(l l /64-40 x 16) .lt::f. V' 2 
9 000340 Nut T'Y t-- 2 

10 009160 Screw(l l /64-40 x 8) .lt::f. V' 

l l 0020376 Collar(5 x 13 x 7mm) )J7- 3 
12 001208 Screw(9/64-40 x 5) .lt::f. V' 2 
13 2114007 Elastic Tape Guide Shaft ·::J b. fJ-1 ~ Wl 2 
14 160000 Screw(M3-0.5 x 3) .lt::f.V' 8 
15 160001 Screw(M4-0.7 x 4) .lt::f.V' 8 
16 2114002 Tension Roller(Large) D-7(:7\:) 
17 0034505 Collar(6 x 12 x 7mm) 1J7-
18 001459 Screw(9/64-40 x 3) .lt::f. V' 3 
19 2114117 Timing Pulley(Small) 7-1 ~ y~'/-1) (!J\) 

20 2114119 Timing Belt 7-1 ~ ::..;?'«)[, r-

21 2114006 Tension Link Shaft D-7 1) Y?fl!l 
22 2114004 Tension Link D-7 1JY? 
23 2114050 Spring J'\;:f. 

24 004155 Screw(9/64-40 x 3) .lt::f. ~/ 
25 2114008 Tension Roller Lever D-7¥13y [,,/'\-

26 2114061 Tension Roller Shaft(Small) D-7fl!l{IJ\) 
27 2114047 Tension Roller(Small), C. Set D-7 {IJ\)(i\1§_) 

28 000014 Washer '7 'Y S/t: 2 
29 110002 Screw(M3-0.5 x 5) .lt::f.V' 
30 2114074 Elastic Tape Guide 7-/fJ-1 ~ 

31 004187 Screw(3/32-56 x 6.2) .lt::f. V' 
32 2114016 Elastic Tape Guide(Front) T-/jj'-"( ~(im) 

33 009745 Screw(M3-0.5 x 15) .lt::f.V' 
34 180022 Screwed Pin l:::"Y::f.V' 
35 2114013 Fixed Cutting Knife ~'.l.E:J. 7... 
36 004406 Screw(l l /64-40 x 8) .lt::f. ~/ 
37 2114012 Movable Cutting Knife ii.J :J. 7... l 
38 000010 Conical Spring Washer .I!Il.J'\;:f. '7 'Y y t: 3 
39 000334 Nut T'Y t--
40 1064075 Stepping Motor Unit AT'Y l:::"y?""E-7(i11§.) 

41 009748 Screw(M4-0.7 x 12) .lt::f. V' 4 
42 000644 Spring Washer 7... 7 1) ::..;?"'7 'Y S/t: 7 
43 2114000 Motor Bracket =r:-7 i:l' l 
44 009904 Screw(M4-0.7 x l 0) .lt::f. ~/ 3 
45 006192 Screw(M5-0.8 x 11) .lt::f. ~/ 

Ref. No 46 to 86 See the following page. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1 5 

AZ8451 

r-4 
@---77 

75~ 
I~ 

' I 

I 

I 
I 

® 

85 

59 

60 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



METERING DEVICE ;;( /y I) ";,/ ?''~®'. 15 

Ref.No Parts No. Description Cl ~ Amt. Req Oil 

46 000621 Conical Spring Washer .illl.J\.::j<.'7 'Y ~ i7 2 
47 000669 Washer '7 'Y ~ i7 l 
48 000009 Nut f- 'YI-- 2 
49 2114118 Timing Pulley(Large) 5'-1 ~ ylf/-1) (:*:) l 
50 160001 [160000] Screw(M4-0.7 x 4) [M3-0.5 x 3] Jt.::j<.V' 2 

51 009746 Screw(M4-0.7 x 8) Jt.::j<.V' 2 
52 2114049 Stop Spring Holder A-1--':;/J\.::j<..g. 

53 0094201 Spring J\.::j<. 

54 006202 Screw(M4-0.7 x 6) Jt.::j<.:S/ 
55 2114001 Tension Roller Device Basement D-7~iI[-E!' l 
56 120024 Screw(M4-0.7 x 14) .tt+Y 2 
57 2114017 Spring J\.::j<. 

58 0063612 Cord Clamp( c/J 6.8-4N) ::J- ~'.77/7 

59 000665 Washer '7 'Y ~ i7 4 
60 009974 Screw(M4-0.7 x 8) Jt.::j<.V' 2 

61 300039 Washer '7 'Y ~ i7 l 
62 330007 Seal Plug ~;ti 2 
63 0022215 Looper Thread Pipe *)]!J\-{ 7 2 
64 000687 Pin(2 x 5mm) I:::°/ 
65 2114048 Tension Roller Bracket, C. Set D - 7.g. (*fl) 

66 2114031 Tension Roller Bracket 0-7.g. 
67 2114023 Roller Bearing =- ~)i.t"'7 I) ::.,t'.7• 3 
68 2114009 Bushing ·f ,:; ~ .::z. 

69 2114062 Guide Plate ~r']1JR 

70 2114003 Tension Roller(Small) D-7(13') 

71 2114024 Roller Bearing =- ~)i.t"'7 I)/-?" 2 
72 009994 Screw(M3-0.5 x 8) .tt+Y 
73 0060248 Cord Clamp( c/J 5.3-3N) ::J- ~'.77/7 

74 1200434 Metal Sensing Switch Jliffl A- -1 'Y 7 
75 2114073 Switch Holder A--{ 'Y =f-Jj\)1,,$1" 

76 
77 000002 Spring Washer A 7 1) /'.7.'7 'Y ~ i7 

78 1200435 Indicate Lamp ~~7// 

79 1200242 Indicate Lamp Holder ~~7//Jt.I 

80 1200436 Belt Cover "'Ji.tl--/JJ'\-

81 110012 Screw(M4-0.7 x 5) Jt.::j<.V' 2 
82 1091056 Air Cylinder .IJ7~ I)/$''' 

83 000623 Gasket J\r!f·/ 4 
84 1094026 Elbow Connector( c/J 4-M5) .IJl,,Jt{ ::J * '.7 5' 2 
85 0010019 Universal Elbow(M5) i=J'\--if)i.t.IJl.t/K 

86 0010018 Bamboo Joint( c/J 4-M5) J'\/7"@-=F 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



16 
1 

16 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PRESSER FOOT LIFTER & KNEE SWITCH tEf!Im?\ Jl*.::;z-{ ')/ 7 16 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

2114035 Presser Foot Lifter Switch, C. Set ¥!lIW;-'.f .A1 'Y 'f-(il_) 

2 0035761 Limit Switch Cover 1) ~ 'Y j-- ,.<.1 'Y 'f-fJj\- l 
3 009995 Screw(M3-0.5 x 5) ll:f. y' 3 
4 000014 Washer '7'Y':./t7 3 
5 0094491 Cord Clamp(¢ 3.3-2N) :J- ~-:'.77// 

6 1066022 Limit Switch 1) ~ 'Y i-- .A.1 'YT l 
7 009957 Screw(M3-0.5 x 16) ll:f. Y' 2 
8 0035760 Limit Switch Bracket 1) ~ 'Y i--.A.1 'YT-€5 

9 004440 Screw(l l /64-40 x 8.3) ll:f.V' 5 
10 0033935 Limit Switch Stop .Ai--'Y)\ 

11 000334 Nut -j- 'Y i--
12 001435 Screw(l l /64-40 x 13.5) ll:f.V' 
13 0033937 Spring J\f. 

14 0033938 Collar(6.4 x 13 x 9mm) fJ7-
15 0036909 Pitman Connecting Rod Unit !:::° 'Y i-- '< / (*fl) 

16 1066025 Knee Switch, C. Set ~.A1'Y7-(il.) 

17 1066024 Knee Switch, C. Set l ~.A.1 'Yr(*.El. l) l 
18 009884 Screw(M4-0.7 x 30) ll:f.V' 2 
19 300033 Spring Washer .A/ 1) //}''7 'Y ';./ t7 2 
20 000015 Nut -j- 'Y i-- 2 

21 300031 Washer '7'Y':./t7 6 
22 100038 Wing Nut T ::3 ') -j- 'Y i-- 2 
23 0092232 Knee Switch Holder ~.A.1 'Y'f-;f!X l 
24 006910 Wood Screw(¢ 6.8 x 26) ;f:f.Y' 2 
25 300031 • Washer '7 'Y ':./t7 2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



17 
1 

6 

8 

5 

4 

/~ 

AZ8451 

I ., 
I 

9 

17 
' _/ 11 
',(@.~ 10 

' 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



OPERATING CONTROL BOX !if!=~ 17 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

1249211 Operating Control Box, C. Set i~M"Fii (*fll 
2 1200424 Operating Control Panel Unit J*11=/\*Jl,.(*J:t) l 
3 1057160 Operating Control Board 1*1"f J '*)[,£~ 1 

4 110077 Screw(M3-0.5 x 6) lt*V' 9 

5 1200420 Operating Control Box 1*1"Fii 
6 1200421 Operating Control Box Cover(Rear) 1*1"Fii~!i 1 
7 009974 Screw(M4-0.7 x 8) ltf.V' 2 

8 1200422 Box Supporting Bar JZ:I~ 

9 1200423 Operating Control Box Support i*1"fijJZ:I 
10 110118 Screw(M5-0.8 x 22) ltf.V' 

1 1 300100 Conical Spring Washer Jill.J\f. '7 ".I y i7 

12 000009 Nut -j- 'Y !--
13 000779 Pin t'.'Y 
14 9620757 Stand .A:$':/~ 1 
15 005148 Wood Screw(¢ 4.5 x 25) *f-V' 3 
16 001448 Screw(l 5/64-28 x 5.5) ltf.V' 
17 000426 Washer '7'YY"\7 

18 000426 • Washer '7'YY"\7 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



18 
1 

5--<$> 
6---@ 

2 

AZ8451 

10 

7-1 
7-2 

--

9 

/~ 

12 
13 1~,/ 

_,,-"/, 14 
/ 

18 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CONTROL BOX ffiU 1ftlJ If\ ''/ ? ~ 18 

Ref.No Parts No. Description Cl i Amt. Req 00 

l 1249212 Control Box, C. Set l i!ilHfE!Jlf\ 'Y? A. (ffJl. l) 
2 1200427 Control Box $1JffE!Jlf\'Y? A. l 

3 000070 Hanging Nut ff, I) -j- 'Y !'- 2 

4 190050 [190054] Hanging Bolt ff, I) If\)[, !'- 2 

5 000429 Washer '7 'Y ';.,! t' 2 

6 000016 Nut -j- 'Y !'- 2 
7-1 1070179 Fuse(2A) (for 200 ~ 240V) I::: ::i -.:;((2A)(200~ 240V Jtl) 

7-2 l 070180 Fuse(4A)(for l OOV) I::: ::i -.A(4A) l OOV Jtl) 

8 1070178 Fuse Holder I::: ::I. - .::(l[\J[,-$7" 

9 110077 Screw(M3-0.5 x 6) lt~V' 14 

10 1057161 Control Board iliUffEIJ¥f.IX l 

11 1070170 Spacer A.«.--ij- 2 

12 1200443 Cable(l 2P) 7-·:;i'J[, 

13 1200442 Cable(l OP) 7-7J[, 

14 1200445 Cable(l 6P) 7-7")[, 

15 1200444 Cable(l 4P) 7-·:iJ[, 

16 1200441 Cable(6P) 7-·:iJ[, 

17 1200428 Cover fJJ\-

18 1200447 Power Cable ~71*7-·:;i'J[, 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



19 

24 

26 

AZ8451 

5~f 3 
6-i~ 

~12 
@--4 

I 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PNEUMATIC PARTS IJ700f* 19 

Ref.No Parts No. Description CJ ~ Amt. Req llll 

l l 091013 Air Cylinder I)7~1)/lf 

2 0010263 Connector(</> 6-PTl /8) ::Jf.".757 2 

3 0010017 Bamboo Joint(</> 6-M5) )\//*I*-¥ 
4 000623 Gasket )\'Y-:!'f/ 4 

5 0010416 Quick Valve(M5) ".71':;".71\J[,/ l 

6 1094060 Connector( </J 4-M5) ::it-? 57 2 

7 0010055 Connector(</> 4-PTl /8) =it-? 57 
8 l 091069 Air Cylinder I)7~1J/51" 

9 000676 Spring Washer .:;z / 1) /".7"'7 'Y ~1" 

10 
l l 000022 Nut -j- 'Y f--
12 1094026 Elbow Connector(</> 4-M5) IJ[;if\::Jf.".7 57 
13 0010337 Union Y-Connector( </J 4) .:::z..=:t/Y l 

14 1095005 Speed Controller .:zl:::::°- ~::i/ r-o-7 2 

15 
16 
17 2114057 Air Pipe IYJ\17 

18 
19 
20 
21 
22 0010310 Venturi Tube Unit -"Z/'f- .::z. I) g(i%11) l 

23 0011987 UL Clamp UL".77/7 2 

24 1096004 Nylon Hose(l 2 x 18 x l 500mm) -J-1 D //j\-.:Z 

25 0010290 Connector( </J 6-PTl /8) ::Jf.".757 
26 1249214 Control Box(Lower), C. Set 2 iliUfiEIJif\ 'Y? .:;z Cf) W~l 2) 
27 1090245 Solenoid Valve, C. Set ~~#(*fl) 
28 1090187 Manifold ~ = 7 ;t J[, ~ 

29 1090242 Solenoid Valve ~~# 4 

30 110089 Screw(M4-0.7 x 35) J..tt-V' 2 

31 000644 Spring Washer .:;z / 1) /".7"'7 'Y ~1" 2 

32 000665 [000538) Washer '7'Y~1' 2 

33 0010119 Blank Plug :l-".7777?" 3 

34 0010278 Plug 771/ l 

35 1097007 Silencer -ff 1 [.., / -ff 2 
36 0010266 Elbow Connector( </J 6-PTl /8) IJ[;if\::Jt-".757 

37 0010267 Elbow Connector(</> 6-PTl/4) IJ[;if\::Jf.".757 l 

38 009973 Screw(M5-0.8 x l 0) l.tf.V' 2 

39 
40 1090020 Solenoid Valve(2 Port) ~~#(21JD) 

41 0010264 Connector( </J 6-PTl /4) ::Jf.".757 
42 0010289 T-Connector( </J 6-PTl /4) T::Jt-".757 
43 1097009 Regulator [..,:f.::z.[..,-57 

44 
45 110012 Screw(M4-0.7 x 5) l.tf.V' 2 
46 1094062 Elbow Connector(RCl /4-Rl /4) IJ[;if\::Jt-".757 

47 0010108 Hose Union(</> 8-PTl/4) 71\-.:z.:::z..=:t/ 
48 1096029 Air Tube(2.5 x 4mm) I7'f-.::z.-/ 

49 1096030 Air Tube(4 x 6mm) I7'f-.::z.-·f 

50 000538 • Washer '7 'Y ~1" 2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



20 

AZ8451 

' / 
'/ 

" 

54 

13 

16 

I 12 

~' 

1 

'~', 
/~ j I 

51 

_l 

2 

I 
I 

~5 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ELASTIC TAPE FEEDER 7--7~') 20 

Ref.No Parts No. Description D i Amt. Req Oil 

1280132 Clamp ?7// 
2 1280127 Knob .Ff 2 
3 1280121 Bolt Jf\)[., 1-- 2 

4 1280120 Knob Base Fj'«-7.- 2 

5 1280130 Retaining Ring 7-- 1-- 'Y / 1
) /-'/" 2 

6 1280122 Supporter -ij-Jf\-?7 2 

7 000538 Washer '7'Y::,;1' 6 

8 006202 Screw(M4-0.7 x 6) .Li:.;J<:.SI' 4 

9 1280209 Pole 1"- )[., 1 

10 120005 Screw(M4-0.7 x 40) .Li:.;J<:. SI' 2 

11 001123 Washer '7'Y::,;1' 2 
12 1280210 Tape Spool Bar Plate 7-- /-J[.,J\-EOl.1°1f.!ii: 
13 1280213 Tape Spool Bar 7-_/-)[.,J\- 1 
14 1280211 Clamp ?7// 2 

15 110012 Screw(M4-0.7 x 5) .Li:.;J<:.SI' 4 
16 0091173 Collar(8.2 x 19 x l 2mm) h7- 2 

17 006434 Screw(9/64-40 x 7.9) .Li:.;J<:.SI' 2 

18 0091172 Tape Spool Guide T--/jj'-{ ~ 2 

19 1280108 Lever Stand [.,,J\-7.-?7/ ~ 1 

20 110013 Screw(M4-0.7 x 8) .Li:.;J<:.SI' 2 

21 000022 Nut -j- 'Y 1-- 4 

22 1280207 Switch Lever 7---l'YrL--J\-

23 1280131 Switch Lever Roller D-7 
24 1280214 [1280110] Counterweight J\7/7--?:c-11-- l 
25 009995 Screw(M3-0.5 x 5) .Li:.;J<:.S/' 2 

26 160034 Screw(M3-0.5 x 6) .Li:.;J<:.SI' 2 
27 000180 Nut -j- 'Y 1-- 2 

28 1066140 Switch 7---1 'YT l 
29 000014 Washer '7'Y::,;1' 2 

30 009957 Screw(M3-0.5 x 16) .Li:.;J<:.SI' 2 

31 1064077 Stepping Motor Unit AT 'Y l:::°/-'/"'E-?7 (*'3_) 

32 110045 Screw(M4-0.7 x 12) .Li:.;J<:.SI' 4 

33 000644 Washer '7'Y::,;1' 4 

34 000015 Nut -j- 'Y 1-- 4 

35 0011114 Roller Plate D-7/L---1--
36 1280203 Spring J\.;J<:. 

37 0011115 Roller Stay D-77--7-1 1 
38 1280204 Guide Spring jj'-{ ~J\.;J<:. 2 

39 0095027 Retaining Ring A 1-- 'Y / 1) "';,/ ?" 
40 0011118 Guide Bar jj'-{ !"JI,:'-

Ref. No 41 to 56 See the following page. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



20 

38 

AZ8451 

43 

48 

13 

' ' 
17~ i 

: ,J 

C\~-
17-Q //~ 16 

v ~-- 18 
: ~ 9 -~ 18 

16 

6 

54 

12 

51 

_l 

~5 
' 

®--4 

2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ELASTIC TAPE FEEDER T-7~ 1) 20 

Ref.No Parts No. Description Cl ~ Amt. Req CJD 

41 1280208 Sub-roller -t.t7D-7 
42 160037 Screw(M4-0.7 x 8) lt ;:f. ::/' L 

43 1280206 Main Roller ;>(-{:/D-7 l 

44 160001 Screw(M4-0.7 x 4) lt;:f. ::/' 2 

45 0060248 Cord Clamp :::J- ~'.77:// 

46 1280157 Lever Guard [.,,)\-jj'- ~ 

47 006227 Screw(M4-0.7 x 5) lt.f. V' 4 

48 1280159 Guide Spring jj'-{ ~J\.f. 2 

49 0011105 Cover Stay fJJ\-A.7-1 2 

50 1280201 Frame 7 [.,,-.b. 

51 110033 Screw(M3-0.5 x 6) lt.f. V' 6 

52 1280205 Spacer A.-"'--lf 3 

53 1280202 Cover fJJ\-

54 1280212 Guide Bar fj'-{ ~)\-

55 000144 Nut -j- ") 1--

56 110094 • Screw(M4-0.7 x 6) lt.f. ::/' 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



21 
AZ8451-4 

AZ8451-03-4 

AZ8471-Y 

AZ8451 

' AZ8471-Y{l) 

19 

~~3-1 
~\j 3-2 

Y6 Only 

17 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ845 l-4, 8471-Y EXCLUSIVE PARTS(l) 

Ref.No Parts No. Description Cl :g. Amt. Req IJIJ 

2118030 Stitch Plate(03) ttf~ 
2 2119325 Lower Looper(Note) [' J[,- j \(5.i) 

3-1 2119307 Upper Spreader(for Needle Size #7 ~ l 0) ...t::z /[..,:$7"(tt=i'.:f.#7 ~ l OJtl) l 
3-2 2119308 Upper Spreader(for Needle Size# 11~l4)(Extra Parts) 1..A /[,,)f(ttjj:f #11~14Fll)(~)i~) l 
4-1 2117074 Presser Foot, C. Set(Y5) :tE!l:c(m) 
4-2 2117076 Presser Foot, C. Set(Y6) :tEj3I(*J3.) 
5 2117043 Presser Foot(Upper) :tEj3I(_t) 

6 110004 Screw(M3.5-0.6 x 8) Jl-7-V' 
7 004136 Screw(l /8-44 x 2.7) Jl-7-V' 
8-1 2117075 Presser Foot(Lower) (Y5) :tEj3I("""f) 

8-2 2117077 Presser Foot( Lower) (Y6) :tEj3I("""f) 

9 2107219 Thread Chain Guide ~I~tf-{ ~ 

10 004237 Screw(3/32-56 x 1.7) Jl-7-V' 

l l 2117029 Tape Guide(lnner) :tEj3I7-//:f-{ ~($) 

12 2117028 Tape Guide(Front) (for 6 ~ l 2mm) :tEj3I T-/jj'-{ ~Olli) 

13 001230 Screw(3/32-56 x 5.1) Jl-7-V' 4 
14 2109130 Needle Clamp(Y) tt Ji)< l 
15 003637 Screw(l /8-44 x 2.5) Jl-7-V' 2 
16-1 2118014 Stitch Plate(Y5) tt~~ 
16-2 2118008 Stitch Plate(Y6) tt~~ 
17 2119016 Differential Feed Dog(Y6 Only) lili~ IJ (Y6 O)Jf) 

18-1 2119303 Upper Looper(for Needle Size #7 ~ l 0) ...t.J[,-J'\(tt=i'-=F #7 ~ l 0 !ti) 
18-2 2119304 UpperLooper(forNeedleSize#l l ~14) _t)[,-J\(tt=i'.:f.#11~14Jtl) 

19 2110310 Lower Knife Holder """f )< A-El' 

(it) 1il!!ff :7 D - b ,)( y :{- ~ ffffi Ltd) 0) 0 

Note: Coated electroplated coatings of chromium. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



22 
I ~Z8471-Y(2) 

2-1 

r·' 

' ' 

AZ8451 

' ' 
' ' 

' 

3~ 
' 4-i 

' 

' 

s-$ 6_. 

' ' ' ' ' ' 
' 

' 
' \ 
' \ 

' ' 
' 

---28 

' 
' -­_, 

,o 
/' 

,' 
' I 

./-~ }4 
<_/ ',_ ~ 22 
--- ',,_ ' ,,.I -- -~, ', o.. \ --,_ ' , 

' 
' 
' __ ... --..), 2 

21 

c' 

' 

10 

__ ... - --- -- ..,, 
...... --

5 

' ' "' (@-®r 
\\~~~ .~r 

...... ---
\ ... ----------~ 

"" 30 29 8 ---------', " -- --
' ' ' 
' ~----- ' 

\,-~-~ 11 ' ' ' 
' \ 25 26 

-- -- - ,J 

' ' ' 
\ 

' \ 
' \ 
' \ 

\ 

' ' ' 

' 

' 

' ' 

\ 
\ 

' ' ' 
\,-~----~--

30 31 

' 

' 

6 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8471-Y EXCLUSIVE PARTS(2) -1j- ·:i=ET' Jl.t~J=FHtB~ (2) 22 

Ref.No Parts No. Description Cl ~ Arnt. Req llll 

l 2114068 Thread Tension Release. C. Set *~,)(~@'(it) 

2 0033806 Thread Tension Spring Cap(G) *~T;'-*=t-t' "J 7'(...t.H**l 4 

3 0033890 Tension Spring Bushing *~TT ':I i--@1 1
) 1.1::..>< 4 

4 0024157 Tension Spring (Needle & Looper Thread) *~T/\.f-(~H'~. Jl.t-J\:*) 4 
5 0033807 Thread Tension Spring Retainer(G) *~T;\.f-=t-t' ':;/Cf)(~) 4 
6 000286 Felt(G) 7 :i:J[, H*~) 8 

7 0031111 Tension Disc *~Tllil 16 

8 007904 Tension Post(l l/64-40 x 8.5) *~T~ 4 
9 0036853 Tension Disc Eyelet ~T~*Ji[ 2 

10 0023185 Tension Release Plate Holder *~,)(~ 

11 2101330 Thread Tension Release Plate *~.><1& 
12 1260032 Connecting Pin Plate J.l*st:::--1& l 

13 004353 Screw(9/64-40 x 7) 1.1::..:f-V' 2 

14 000009 Nut T ':I "' 
15 000600 Spring Washer A 7' 1) >7"'7 ':I~ t' 
16 000669 Washer '7 ':I~ t' 
17 0014539 Connecting Pin J.l*st:":/ 
18 0010283 Y-Knuckle y T ':I?)[, 

19 0080714 Collar(3.4 x 9 x 6.4mm) tJ7-
20 003637 Screw( l /8-44 x 2.5) 1.1::. .f- ~)' 

21 1091016 Air Cylinder(MS-1 O-PD-5) I7~ 1)y.!f 

21-1 000015 Nut(M4) T ':I "' 
22 000623 Gasket /\.':I =t- y 2 
23 1094026 L-Joint( ¢ 4-M5) L@-'F 

24 1094060 Joint(¢ 4-M5) @-'¥ 

25 2101328 Thread Tension Release Plate Guide *~ ,)( 1& ;jj'-{ ~ 
26 009746 Screw(M4-0.7 x 8) 1.1::..:f-V' 
27 000015 Nut T ':I "' 
28 0020103 Tension Spring(Needle Thread) *~T;\.f-(tt*l l 

29 0020101 Tension Disc Eyelet ~T~*Ji[ 6 

30 000496 Spacer .A-"'--iJ 4 

31 0032971 Tension Spring (Needle Thread) *~T;\.f-(tt*l 
32 0024084 Thread Tension Spring Cap(W) *~TJ\.f-=t-t' ':I 7'(...tHEil 4 

33 0024083 Tension Spring Bushing *~TT ':I i-- @1 1
) 1.1::..>< 4 

34 0024156 Tension Spring(Needle Thread) *~T;\.f-(il-*l l 

35 0020118 Thread Tension Spring Retainer(W) * ~T; \ .f-=t- t' 'Y 7' Cf)( Ell 4 
36 000178 Felt(W) (2.5mm) 7 :i:Jl.t HEil 4 

37 000177 Felt(W)(l .Omm) 7 :i:Jl.t HEil 4 

38 007903 Tension Post(l l/64-40 x 8.5) *~T~ 2 

39 1096029 Air Tube(2.5 x 4mm) I J"f- .:i - -j' 

40 0032952 Tension Spring(Looper Thread) *~T;\.f-(J[,-;\*l 

41 190055 Tension Post(M4-0.7 x 12.5) *~T~ 2 

(?i) Ref. No. 21O)fj~i:fb!c!ir'Y1- t-21*h"Cvl*To 
Note: The part of Ref. No. 21 includes Nut. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



23 
AZ845 l -F 

1 

@))A 
/~\ 14 

% 16 15 

17 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



+ AZ845 l -F EXCLUSIVE PARTS -IJ 7' ::i= 7" J t, W J=th%B ~ 23 

Ref.No Parts No. Description Cl ~ Amt. Req 00 

l 2100753 Side Cover 1~Uiii:7JJ\-

2 2100754 Presser Bar tEJlI~ 

3 2100755 Presser Foot Release Lever Stop ~m-:t A. I-- 'Y J \ 

4 110068 Screw(M4-0.7 x 8) 1.1:* ::/ 
5 2110365 Presser Arm, C. Set 1EJl I /Jn(*,§.) 
6 2110358 Presser Foot Shaft tEJlIWJ 
7 2110366 Presser Arm tEJlI/Jn 
8 2110359 Presser Arm Hinge Pin tEJlI/Jn I:: Y ::)t:°y 

9 003637 Screw(l /8-44 x 2.5) 1.1:* ::J' 
10 2100750 Adjusting Spring ~!ml\* 

l l 2100751 Locking Disc @l ') 1.1: .>< 

12 130010 Screw(M4-0.7 x 8.3) 1.1: * ::J' 
13 2100756 Presser Foot Arm 1EJl I ti)( 1-H& 
14 170039 Screw(M4-0.7 x 12) 1.1:*>'' 
15 300000 Washer '7 ':I 'Yt7 
16 2100752 Bushing -j' 'Y SI .:::i.. 

17 000015 Nut j- ':I t--
18 2110367 Lifter Lever Shaft 1EJl I m-:tWi 
19 2110368 Presser Foot Adjusting Plate tEJl I fill _t 7~& 

20 110094 Screw(M4-0.7 x 6) 1.1:*::/ 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

7~ ,-: 

@~: ,---' 
I 6 

$ 
() 

' g I / I 

® () ~./ @-9 

86 ~ _, . .-1-0 ___ 1_s_~;__' ----:==-----

88~_! .. , ,' 
~·· 

11 

(J 17 

18 
19 

27 

81 

79 
30~ 

~9 
I 

I 
.) 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ845 l - l 0, 84 71- l 0, EXCLUSIVE PARTS(l) -ft 7 ~ Y''J!.tWJfHl~~ (1) 24 

Ref.No Parts No. Description Cl ~ Amt. Req IJIJ 

1 2119925 Metering Device, C. Set :!- 5' ') :Y7'~®'(*Jl.) 
2 2114027 Cylinder Holder ~ ') y 57"~.&: 1 

3 007627 Screw(M4-0.7 x 6) _ll:;f.~/ 2 

4 009779 Screw(M3-0.5 x 6) .ll:::f.9 5 

5 000014 Washer r; 'Y ~ t' 4 

6 2114026 Joint ilil*=F 
7 2114116 Cutting Knife Connection Link :!-.A') :Y? 
8 009160 Screw(l l /64-40 x 8) .ll:::f.V' 
9 000340 Nut j- 'Y !-- 2 

10 2114121 Tension Roller Bracket, C. Set D-7i:l'(*13.) 

11 2114108 Tension Roller Bracket D-7-El' 1 

12 2114023 Roller Bearing =- ~}[,l'Zy') :Y?" 3 

13 2114009 Bushing 7·:; ~ ::i 
14 2114123 Guide Plate ~~1.&: 
15 160000 Screw(M3-0.5 x 3) .ll:::f.V' 8 

16 2114104 Elastic Tape Guide Shaft :1 b.tS-1 ~WI 2 

17 009791 Screw(M3-0.5 x 6) .ll:::f.V' 
18 2114107 Elastic Tape Guide(Left) 'T-/1J'-1 ~Ctc) 
19 2114101 Tension Roller(Large) D-7(::;\;:) 
20 2114105 Elastic Tape Guide(Front) 'T-/jj'-'( ~ (iri.i) 

21 009745 Screw(M3-0.5 x 15) .ll:::f.V' 
22 2114106 Elastic Tape Guide Fixing Plate 7-/tJ-1 ~~'.XEf.&: 
23 110023 Screw(M2-0.4 x 3.5) .ll:::f.V' 4 

24 000687 Pin(2 x 5mm) t.":Y 
25 2114114 Fixed Cutting Knife ~}E:J- .A 

26 004406 Screw(l l /64-40 x 8) .ll:::f.V' 
27 2114115 Movable Cutting Knife ilJ :!- .A 

28 270009 Screw(l l /64-40 x 16) .ll:::f.V' 1 

29 000010 Conical Spring Washer .lillJ\;f. r; 'Y ~ t' 3 

30 180012 Screw(M4-0.7 x 3) .ll:::f.9 

31 0034505 Collar(6 x 12 x 7mm) 1J7- 1 

32 001459 Screw(9/64-40 x 3) .ll:::f.9 3 

33 2114117 Timing Pulley(Small) 5'-1 ~ :Y?"/- ') (IJ\) 
34 160001 Screw(M4-0.7 x 4) .ll:::f.9 8 

35 2114119 Timing Belt 5'-1~y?"l'ZJ[,1--

36 180022 Screwed Pin t.":Y::f.V' 
37 2114004 Tension Link D-7 1):/? 
38 2114103 Tension Link Shaft D-7 1) :Y?WJ 
39 2114120 Spring J\;f. 

40 0020376 Collar(5 x 13 x 7mm) 1J7-

41 004155 Screw(9/64-40 x 3) .ll:::f.V' 
42 2114008 Tension Roller Lever D-7j:ljl~l,,J\-

43 2114102 Tension Roller Shaft(Small) D-7WJ(1J\) 
44 2114125 Tension Roller(Small), C. Set D-7(1J\l(*J1) 
45 2114100 Tension Roller(Small) D-7(1J\) 

Ref. No 46 to 89 See the following page. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



24 
AZ8451-l 0 

1

1 ' 84 71 - 1 0 ( 1) ,4 

27 

79 

/ 
/ 

s; 
7~ 

I ' 

@~ © 6 

I 

' 
15~ 

@----9 

64 

61 51~'/ / 

~ ~--
30~--/ 60 -~ 51 

)'UP-~ 63 

---- 62 -~ 
AZ8451 

,1 

' 

' 
' I 
I 
I 

~ 
I 9 

I 
.J 

I 

2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ845 l - l 0, 84 71-10 EXCLUSIVE PARTS(l) iJ7-~71~:wmg:~~(1). 24 

Ref.No Parts No. Description CJ ~ Amt. Req 00 

46 2114024 Roller Bearing =- ~J[,«_J71J /?" 2 
47 000014 Washer '7 "):;.,; t7 2 
48 110002 Screw(M3-0.5 x 5) 11:..:t. :/ 
49 1064075 Stepping Motor Unit 7-.. T "J l::"/l/'E--$7 (*Jl.) 

50 009748 Screw(M4-0.7 x 12) 11:. .:t. V' 4 

51 000644 Spring Washer 7-.. 7 1) /?"'7 "J :Y t7 7 
52 2114000 Motor Bracket 'E--57# l 
53 009904 Screw(M4-0.7 x l 0) 11:..:t. V' 3 
54 006192 Screw(M5-0.8 x 11) 11:..:t. V' 
55 000621 Conical Spring Washer .IIll.J ''* '7 '/' :;.,; t7 2 
56 300039 Washer '7 'Y :;_,; t7 

57 000669 Washer '7 'Y :;_,; t7 l 
58 000009 Nut T'Y !-- 2 
59 2114118 Timing Pulley(Large) -$7-{ ~ / ?"7- I) (::k:) 

60 2114049 Stop Spring Holder 7-..l--'Y7J\.:t.# 

61 009746 Screw(M4-0.7 x 8) 11:..:t. V' 2 
62 0094201 Spring J\.:t. 

63 006202 Screw(M4-0.7 x 6) 11:..:t. V' 
64 2114001 Tension Roller Device Basement D-7~il![# 

65 110043 Screw(M4-0.7 x 14) 11:..:t.V' 2 
66 0022215 Looper Thread Pipe *)]!)\-{ 7 2 
67 330007 Seal Plug ~~ 2 
68 2114017 Spring J\.:t. 

69 0063612 Cord Clamp(¢ 6.8-4N) :J-~?7/7 

70 000665 Washer '7 'Y :;_,; t7 4 

71 009974 Screw(M4-0.7 x 8) 11:..:t. V' 2 
72 
73 009994 Screw(M3-0.5 x 8) 11:..:t.V' 
74 0060248 Cord Clamp(¢ 5.3-3N) :J-~?7/7 

75 1200434 Metal Sensing Switch :i/iti 7-.. -{ 'Y =f-

76 2114073 Switch Holder 7-..-{ 'Y=f-Jt\)[,-$7" 

77 
78 000002 Spring Washer 7-.. 7 1) -Y?"'7 'Y :Y t7 2 
79 1200436 Belt Cover «.)[, 1--:lJJ\- l 
80 110012 Screw(M4-0.7 x 5) 11:..:t.V' 2 

81 1200242 Indicate Lamp Holder ~IJ'7 /7)tI. 

82 1200435 Indicate Lamp ~l]i:7// 

83 160014 Screw(M3-0.5 x 3) 11:..:t.V' 
84 160000 Screw(M3-0.5 x 3) 11:..:t.V' 
85 1091106 Air Cylinder I.)7S; I) /-$7" 

86 000623 Gasket )\'Y-:3f-/ 4 
87 1094026 Elbow Connector(¢ 4-M5) I.J[,11{ :J *? -57 2 
88 0010019 Universal Elbow(M5) ::J..._J\--1) J[,I.J[,11{ 

89 0010018 Bamboo Joint(¢ 3.3-M5) )\//;It~ 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



25 
AZ845 l-l 0, 8471-10(2) 

® 

6 

~·. . 24~i 
24 ~~ 9 A> 

23 N- 1~ 
22 /i!J~ ~ 11 

23 
25 )-•9 8/ ·J 

® 

48 

26 

AZ845l 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ845 l - l 0, 84 71-10 EXCLUSIVE PARTS(2) 1)- 7 ~ 7 J!,,@:Jf.J$&i (2) 25 

Ref.No Parts No. Description D ~ Amt. Req IJIJ 

1091013 Air Cylinder I.7 SI 1) /->1" 

2 0010263 Connector(¢ 6-PTl ;'8) ::J .f. -./ :Y ,... 
c.. 

3 0010017 Bamboo Joint(¢ 4.4-M5) )\/7'~~ 

4 000623 Gasket )\'Y~/ 5 

5 0010416 Quick Valve(M5) -7-1'Y-7J\J[,,7' l 
6 1094060 Connector(¢ 4-M5) :J .f.-7 :Y 3 

7 0010055 Connector(¢ 4-PTl /8) :J .f.-7 :Y 
8 1091069 Air Cylinder I.7SJIJ /9" 

9 000676 Spring Washer A./ 1) /~''7 'Y Sit' 

10 100036 Nut -j- 'Y 1--

11 000022 Nut -j- ')/ r-
12 1094026 Elbow Connector(¢ 4-M5) I.J[,,ft{:J.f.-75 

13 0010337 Union Y-Connector( ¢ 4) .::r.=;;t/Y l 

14 1095005 Speed Controller 7-.1:::"-~:J/l--D-7 2 
15 

16 
17 2114057 Air Pipe I.71\-1/ 

18 0010337 Union Y-Connector( ¢ 4) .:i=;;t/Y 

19 
20 0010066 Silencer -lf -1 [.,. y-t) 

21 
22 0010310 Venturi Tube Unit X./"'f- ::l 1) <g(*fl) l 
23 0011987 UL Clamp UL-77// 2 

24 1096004 Nylon Hose(l 2 x l 8 x l 500mm) -j--{D/1":-7-. 

25 0010290 Connector(¢ 6-PTl /8) :J .f.-7 :Y 
26 1249214 Control Box(Lower), C. Set 2 %1J1ftlllt{ 'Y -7 A Cf) (ti§. 2) 
27 1090245 Solenoid Valve, C. Set ~~#(ti§.) 

28 1090187 Manifold Y'= 7 ;t )[,, ~ 

29 1090242 Solenoid Valve ~~# 4 

30 110089 Screw(M4-0.7 x 35) 11::. .f.:::; 2 

31 000644 Spring Washer A/ 1) /?"'7 'Y Yt' 2 

32 000665 [000538] Washer '7 'Y Yt' 2 

33 0010119 Blank Plug ;J."'.77/7?" 3 

34 0010278 Plug /7-7" l 

35 1097007 Silencer -lf -1 [.,. y -t) 2 

36 0010266 Elbow Connector(¢ 6-PTl /8) I.J[,,ft{:J.f.-75 

37 0010267 Elbow Connector(¢ 6-PTl/4) I.J[,,ft{:J.f.-75 

38 009973 Screw(M5-0.8 x l 0) 11::..f. >!' 2 
39 

40 1090020 Solenoid Valve(2 Port) ~~#(2/JD) 

41 0010264 Connector(¢ 6-PTl /4) :J .f.-7 :Y 
42 0010289 T-Connector( ¢ 6-PTl /4) T:J.f.-75 
43 1097009 Regulator t.,.:¥::i[....-5 

44 
45 110012 Screw(M4-0.7 x 5) 11::..f. >!' 2 

46 1094062 Elbow Connector(RC l /4-R l /4) I.J[,,ft{:J.f.-75 

47 0010108 Hose Union(¢ 8-PTl /4) 1":-7-..::r.=;;t/ 

48 1096029 Air Tube(2.5 x 4mm) I.77- ::i-7' 

49 1096030 Air Tube(4 x 6mm) I.77- ::i-7' 

50 000538 • Washer '7'YYt7 2 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



26 
AZ8451-l 0 ' 8471-10(3) 

AZ8451-04-10 05-10 
22-1 _' _ __.:_ ___ _ 

AZ8451 

22-2 

24~-~23 
~1 

: ,... "1 (,... 31, ( ) 
v,.... 1' 

30-<¥; i! ,' 1: ,, 
_.... "1 It 

I .,,.."' l 11 
I _, .,,.."' I 11 

:,,/~ ::1 ,, 
I 

29 ' \ / ~ "' """"~ 
'(,/\ \ 

26 /;y 
28~ 

' ' 

25-1 
25-2 

AZ8471-Y5-10 

36 

---· 27 

,, 
, , ' 

, , ' 

10 

14~> 
' 
' ' 

' ' \ 

' ' 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ845 l - l 0, 84 71-10 EXCLUSIVE PARTS (3) -fj- "f t7'J[.,@:fflff~~ (3) 26 

Ref.No Parts No. Description CJ i Amt. Req IJIJ 

l 2114109 Tape Guide(Upper) T--71]'-{ ~ (...t) l 

2 110012 Screw(M4-0.7 x 5) .Lt*::'./ 2 

3 0033738 Tape Guide Tube j=--/::5z:I. 

4 2114110 Fixing Plate(Rear) ~'.IE t.JX @) 

5 110041 Screw(M4-0.7 x 8) Jl*-V' 4 

6 2114111 Fixing Plate(Middle) ~'.IE'.t.JX(tj:l) l 

7 000665 Washer '7'Y:Y-t.7 2 

8 2114124 Clamp Lever ".77//[,,J\- l 

9 001123 Washer '7'Y:Y-t.7 2 

10 2114113 Cylinder Bracket :y I) Y.'.;/i=; 

11 110049 Screw(M4-0.7 x l 0) Jl;f.V' 2 

12 1091105 Air Cylinder I. ")7 :y I) /If 

13 009890 Screw(M5-0.8 x 35) Jl;f.V' 2 

14 000600 Spring Washer A 7 1) /?"'7 'Y :Y-t.7 2 

15 000011 Nut -j- 'Y !--
16 009923 Screw(M6- l x 25) Jl;f.V' l 

17 009799 Screw(M3-0.5 x 25) Jl;f.V' 2 

18 000002 Spring Washer A/ 1) /?"'7 'Y :Y-t.7 2 

19 2114112 Fixing Plate(Front) ~'.IE t.JX (Wi) 

20 110036 Screw(M3-0.5 x 6.5) Jl;f.V' 2 

21 000014 Washer '7 'Y :Y-t.7 4 

22-1 2117058 Presser Foot, C Set(04) ¥f!I.(~JI) l 

22-2 2117055 Presser Foot, C. Set(05) ¥f!I. (~JI) 
23 2117043 Presser Foot(Upper) ¥f!I. (...t) 
24 110004 Screw(M3.5-0.6 x 8) Jl;f.V' 
25-1 2117059 Presser Foot(Lower) (04) ¥fl I Cf) 
25-2 2117042 Presser Foot( Lower) (05) ¥f!ICfl 
26 004136 Screw(l /8-44 x 2.7) Jl;f.V' 
27 2117044 Tape Guide(Front) ¥f!I. T-/;lj'-{ ~ (Wi) 

28 2117054 Tape Guide(lnner) ¥f!I. T-/;lj'-{ ~ ($) 

29 001230 Screw(3/32-56 x 3.8) Jl;f.V' 6 

30 2107219 Thread Chain Guide @$;1j'-{ ~ 

31 004237 Screw(3/32-56 x 1.7) Jl;f.V' 
32 2117056 Presser Foot, C. Set(Y5) ¥f!I. (~JI) 
33 2117057 Presser Foot(Lower) (Y5) ¥f!I.Cf) 
34 2109130 Needle Clamp(Y) tt Jl.)( l 

35 003637 Screw(l /8-44 x 25) Jl;f.V' 2 

36 2118014 Stitch Plate(Y5) ttf.JX 
37-1 2119303 Upper Looper(for Needle Size #7~ l 0) J:J[,-J\(tt=i'~ #7 ~ l 0 Jtl) 

37-2 2119304 Upper Looper(for Needle Size # 11~14) _t)[,-J\(tt=i'~ #11 ~ 14 Jtl) 

38 2110310 Lower Knife Holder "f .)( ;;z-g. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



27 
11 AZ8471-10(4) 

2-j 

AZ8451 

3~ 
' 

4-i 
' s-f9 6_. 

--28 
I 
I 

' 

~20 ___ / 21 

(r:oi~~\ ,. 
.· ,&~ 

c __ (€} \ 2 

I~ 4 \ 5 ---------------'" 
' -- -- . 
\ -~------
\.--- ---I~ 11" , 

19 18 _______ , ' 

'<~ ~~~\,,,, ", -: .. ~r 6--~ 
1615 14 ". \ µ \ "\\30 29 8 " -----

6 -----""\\ 

' ' 

_ _.. - - .lo 

__ .... -

10 

' ' \ \..---- -
\_-~-~ 

• I 26 
\ 25 

' 
' 
' I 

I _____ .> 

' -­,< 

®' - - -

®~ ~ ' ' 

' I 
' ' 

' 

' ' ' 

' ' ' 
' ' ' 
' \.~ ~ 

30 31 

• ' I " / ' '" 1 r· ... ............... · · · · · · · · · .: ... ·:. • .·:-- .:.· .. · · .. : · ----
--, 

--- -.... ---- --

' ' I 

----
I 

; 

' 
' ' ' ' ' 

' ' .. ,.,.. • 37 7 36 ~- '"' 

- 41 

6 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ847 l - l 0 EXCLUSIVE PARTS(4) "I) 7' t 7'Jl,.:@Jll!}~~ (4) 27 

Ref.No Parts No. Description D :g Amt. Req 00 

2114068 Thread Tension Release, C. Set *~>< ~®'.(*fll 
L'.'. 0033806 Thread I ension ;:;pring Cap(Gj *~Tf\'-*::\"-"\7 'Y 7(...t)(~) 4 
3 0033890 Tension Spring Bushing *~TT 'Y I--@] 1

) .LI::>< 4 

4 0024157 Tension Spring(Needle & Looper Thread) *~TJ\°*(ITT*, Jlt-J\*) 4 
5 0033807 Thread Tension Spring Retainer(G) *~TJ\-*::\"-"\7 'Y 7Cf)(~) 4 
6 000286 Felt(G) 7 J:Jlt H~l 8 
7 0031111 Tension Disc *~TIIIl 16 

8 007904 Tension Post(l l /64-40 x 8.5) *~T~ 4 
9 0036853 Tension Disc Eyelet -amff~*J."i)I 2 

10 0023185 Tension Release Plate Holder *~><~ 

11 2101330 Thread Tension Release Plate *~>< 1.&: 
12 1260032 Connecting Pin Plate J1*5l::°/1.&: 
13 004353 Screw(9/64-40 x 7) .11::-* :SJ' 2 

14 000009 Nut T'Y I--
15 000600 Spring Washer .A 7 1) /l/'7 'Y SI "\7 

16 000669 Washer '7 'Y SI "\7 

17 0014539 Connecting Pin Jl*al::°/ 
18 0010283 Y-Knuckle YT 'Y -7 )[, 
19 0080714 Collar(3.4 x 9 x 6.4mm) tJ7-
20 003637 Screw(l /8-44 x 2.5) .11::-* :SJ' 

21 l 091016 Air Cylinder I7Sl 1) //y" 

21-1 000015 Nut(M4) T'Y I-- l 

22 000623 Gasket /\'Y::\"-Y 2 

23 1094026 L-Joint( ¢ 4-M5) L i\il*.:f. 
24 1094060 Joint(¢ 4-M5) i\il*.:f. 
25 2101328 Thread Tension Release Plate Guide *~><f.&::;lj'-{ ~ 
26 009746 Screw(M4-0.7 x 8) .11::-*9 
27 000015 Nut T'Y I--
28 0020103 Tension Spring(Needle Thread) *~TJ\-*(ITT*) 
29 0020101 Tension Disc Eyelet ~T~*J."i)I 6 

30 000496 Spacer .A-"'--+t 4 

31 0032971 Tension Spring (Needle Thread) *~TJ\°*(ITT*l 
32 0024084 Thread Tension Spring Cap(W) *~TJ\-*::\"-"\7 'Y /(....t)(S) 4 
33 0024083 Tension Spring Bushing *~TT 'Y !---@] 1

) .ii::.>< 4 

34 0024156 Tension Spring(Needle Thread) *~TJ\-*(ITT*) 
35 0020118 Thread Tension Spring Retainer(W) *~TJ\-*::\"-"\7 'Y /Cf)(S) 4 

36 000178 Felt(W) (2.5mm) 7 IJlt HS) 4 
37 000177 Felt(W)(l .Omm) 7 IJlt HS) 4 
38 007903 Tension Post(l l /64-40 x 8.5) *~T~ 2 
39 1096029 Air Tube(2.5 x 4mm) I Y:f- :i - -j' 

40 0032952 Tension Spring(Looper Thread) *~TJ\-*Ult-J\*) 

41 190055 Tension Post(M4-0.7 x 12.5) *~T~ 2 

(7.±) Ref. No. 21 0)$r§'H:.ti-T'/ r ~-2i-ih'lv)iTo 
Note: The part of Ref. No. 21 includes Nut. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

' 
' ' ' ' 
I 9 : 

' 
' ' 

_,, 
........ : 

' 
' ' ' ' 
' ' 

4 

,' ' 
I 

I 

' 
' ' ' I 
' 

~ 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



K2 DEVICE K2~®: 28 

Ref.No Parts No. Description CJ ~ Amt. Req J:IJ:I 

2119900 K2 Device, Complete Set K 2~®'.(il) 

2 2111050 Suction Pipe, Complete Set P».32-. rg (*JU 
3 2111051 Suction Pipe ®J61@f/.js:ft 
4 310017 Oil Wick(String) (No.2-300mm) )ffilC,\(il\B:) 

5 000755 Oil Wick Pin .Lt..)( r:· y 

6 2111063 Suction Pipe Cover ®J61@ftJJ\-
7 004237 Screw(3/32-56 x 1.7) .Lt.*9 l 

8 004404 Screw(3/32-56 x 5.1) .Lt.*~)' 2 

9 2111055 Upper Trimming Knife ... t]J 

10 004131 Screw(l /8-44 x 6) .Lt.*9 

l l 004139 Screw(3/32-56 x 3) .Lt.*9 2 

12 2111059 Holder Pin :3Z¥-.Ft:•y 
13 2111056 Lower Trimming Knife ""fJJ 
14 004236 Screw(3/32-56 x 4.2) .Lt.*9 
15 2111057 Lower Trimming Knife Driving Plate ""f Jl ~!Rjj];fliZ 
16 2111062 Spring Sleeve ""fJJJ\*.:::Z 1)-·f 

17 2111061 Spring }\* 
18 2111066 Spring Protect Washer ""fJ]J\*'7'Y>1"\7 
19 2111060 Washer '7 'Y >1-V 
20 2111067 Air Shield Rubber ~~ r~~ IDJ .Lt. ::t' b 

21 001202 [007623] Screw(9/64-44 x 6.6)[9/64-40 x 5.3] .Lt.*~/ 2 

22 2111058 Lower Trimming Knife Guide Holder ""f JJ ;;ij'-{ ~ .g. 
23 110068 Screw(M4-0.7 x 8) .Lt.*9 
24 2101011 Lower Trimming Knife Guide ""f JJ jj' -{ ~ 
25 270001 Screw(l /8-44 x 3) .Lt.*9 
26 0021451 Suction Power Control Tube, C. Set ®~I 7:Jfillil~1@f (*Jl.l 
27 0021457 Suction Power Control Tube(lnner) ®~I 7:Jfillil~i:l" 

28 0021456 Suction Power Control Tube ®~17:Jfillil~1@f 

29 001892 Screw(l /8-44 x 2.9) .Lt.*9 
30 0021450 Air Hose(l 2 x 16 x 50mm) I77J\-.:::Z 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



29 
EXTRA PARTS(l) 

AZ8451-03, 04, 05 

11-1 1-2 
1-3 

AZ8451-04, 05 (Tape width 12....., 23mm) 

17-1 
17-2 

AZ8451 

11 

21-1 
21-2 

AZ8451-05 CT ape width 12 ....., 23mm) 

11 

~-~ 14 

3~ 
2 

f-10 
®--16 

~9 
' 

~8-3 
7 

~' 
) 

~\, .:pe 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



EXTRA PARTS(l) ~i.i~B~ (l) 29 

Ref.No Parts No. Description D ~ Amt. Req IJIJ 

1- l 2117040 Presser Foot, C. Set(03) ¥f!I(;ffl) l 
1-2 2117035 Presser Foot, C. Set(04) jijlI(;f,§_) 

1-3 2117025 Presser Foot, C. Set(05) :j:~I(*.El.) 

2 0024100 Presser Foot Hinge ¥f!Il:::::YV' 

3 004351 Screw(9/64-40 x 7) .lC.f.V' 

4-1 2117041 Presser Foot(Lower) (03) ¥f!I(""f) 

4-2 2117026 Presser Foot(Lower) (04) (05) ¥f!I(""f) 

5 2117029 Tape Guide(lnner) :j:~I7-/jj'-{ ~($) 

6 2117028 Tape Guide(Front) ¥f!I T-/jj'-{ ~(fill) 

7 001230 Screw(3/32-56 x 5.1) .lC.f.V' 4 
8-1 2117039 Presser Foot Stitch Tongue(03) fl\ l 
8-2 2110736 Presser Foot Stitch Tongue(04) fl\ 
8-3 2117027 Presser Foot Stitch Tongue(05) fl\ 
9 2107644 Hinge Spring l:::::YV'J\;f. 

10 005036 Screw(l /8-44 x 5.6) .lC.f. V' 

11 2107219 Thread Chain Guide ~!~jj'-{ ~ 

12 004237 Screw(3/32-56 x 1.7) .lC.f. V' 
13 2117024 Presser Foot, C. Set(05)(Tape width l 2~23mm) ¥f!I(*fi)(7-/$1a 12 ~ 23mm) 
14 2117031 Presser Foot(Lower) (03) :j:~I(""f) 

15 2117030 Tape Guide(Front) ¥fJ IT-/ jj' -{ ~ (fill) 

16 000444 Washer '7'Y':/1' 

17-1 2117066 Presser Foot, C. Set(04)(Tape width l 2~23mm) :j:~I(i[)(7-/$1a 12 ~ 23mm) 
17-2 2117064 Presser Foot, C. Set(05)(Tape width l 2~23mm) ¥f!I(;fJl.)(7-/$1a 12 ~ 23mm) 
18 2117043 Presser Foot(Upper) ¥fl:r::(_t) 

19 110004 Screw(M3.5-0.6 x 8) .lC.f. V' 
20 004136 Screw(l /8-44 x 2.7) .lC.f.V' 

21-1 2117067 Presser Foot(Lower) (04) ¥f!I(""f) 

21-2 2117065 Presser Foot(Lower) (05) ¥f!I(""f) 

22 001230 Screw(3/32-56 x 5.1) .lC.f.V' 6 
23 2117054 Tape Guide(lnner) ¥f!I7-/jj'-{ ~($) 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



30 
EXTRA PARTS{2) 

AZ8471-Y5. Y6 

1-1 
1-2 r10 

~13 

~9 
~ 8-1 
~8-2 

AZ8471-Y5 (Tape width 12 - 23mm) 

17 

16 

AZ8451 

AZ84 71-Y5 CT ape width 12 - 23mm) 

114 

12-13 

~ 
11 ! /I 

I _.." I 

: ~-"" : 
~- I 

r-10 
®--13 

~9 

~8-1 
I 
I 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



EXTRA PARTS{2) !jey ;:£ :aB 6Ei { 2) 30 

Ref.No Parts No. Description D i Amt. Req IJIJ 

1- l 2117038 Presser Foot, C. Set(Y5) :tlflI(*,§.) 
1-2 2117033 Presser Foot, C. Set(Y6) :tlflI(iJ.) 
2 0024100 Presser Foot Hinge tEf!Il::::/::J' 
3 004351 Screw(9/64-40 x 7) ll:..f. V' 
4-1 2117026 Presser Foot(Lower) (Y5) :tlflICf) 
4-2 2117032 Presser Foot(Lower) (Y6) :tlflICf) 
5 2117029 Tape Guide(lnner) :tlflIT--/jj'-{ ~($) 
6 2117028 Tape Guide(Front) :tlfl:rT--/h'-Y ~orin 
7 001230 Screw(3/32-56 x 5.1) ll:. .f. V' 4 
8-1 2117037 Presser Foot Stitch Tongue(Y5) JT\ 
8-2 2117034 Presser Foot Stitch Tongue(Y6) JT\ 
9 2107644 Hinge Spring l::::/V'J\.f. 

10 005036 Screw(l /8-44 x 5.6) ll:..f. V' 

l l 2107219 Thread Chain Guide ~wh'-Y ~ 

12 004237 Screw(3/32-56 x 1.7) ll:. .f. V' 
13 000444 Washer '7 ":J ':/-'(' 

14 2117053 Presser Foot, C. Set(Y5)(Tape width 12...,, 23 mm) :tlfl:r(*Jl.)(7-/$m 12 ~ 23mm) 

15 2117031 Presser Foot(Lower) :tlflI(°'f) 
16 2117030 Tape Guide(Front) :tlflI 7-/jj'-{ ~ (fili) 

17 2117072 Presser Foot, C. Set(Y5)(Tape width l 2...,,23mm) tEf!I(*Jl.)(7-/$m 12 ~ 23mm) 

18 2117043 Presser Foot(Upper) :tlflI(..t.) 
19 110004 Screw(M3.5-0.6 x 8) ll:. .f. V' 
20 004136 Screw(l /8-44 x 2.7) ll:. .f. V' 

21 2117073 Presser Foot(Lower) (Y5) :tlflICf) l 
22 001230 Screw(3/32-56 x 5.1) ll:. .f. V' 6 

23 2117054 Tape Guide(lnner) :tlflI7-/jj'-{ ~($) 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



31 
EXTRA PARTS(3) 

Feed Dog Plated with Rubber 71\~~ 1J 

AZ8400 

15 

20 

~ 

AZ8451 

11 

14 

AZ8403, 8420 

22 

~ 
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



EXTRA PARTS(3) ¥-J~J:~~g& (3) 31 

Ref.No Parts No. Description Cl ~ Amt. Req Oil 

2114071 Cloth Plate, C. Set(for Overedging) ? D:.:Z /[....- H*!l)(±ili®iffl) 

2 2114069 Cloth Plate(for Overedging) -7 D .A 7 [.... - !-- (ttE®fffl) 
3 2110032 Cloth Plate Hinge ?D:.:Z-/[....-1--1::::/:S/ l 

4 120006 Screw(M6- l x l 2) J.t .::(:. :S/ 2 

5 2100011 Cloth Plate Eccentric Bushing .I ::t:-tz y ~j' 'Y :S/ :z. 

6 160001 Screw(M4-0.7 x 4) J.t.f. :SJ' 
7 2100012 Collar(4 x 9 x 6mm) tJ7-
8 003637 Screw(l/8-44 x 2.5) J.t.f. y 
9 2110054 Spring )\.::(:. l 

10 006202 Screw(M4-0.7 x 6) J.t.f. :SJ' 2 

l l 2110055 Cloth Plate Rubber Cushion ? D:.:Z /[....-1--~7::1.b. 

12 l 00001 Lock Nut 0'Y-7T'Y !--
13 110035 Screw(M4-0.7 x l 0) J.t.f. :SJ' 
14 2110684 Timing Gauge ?7-1' ~y?·?'-V' 
15 2119010 Differential Feed Dog MzlJ 
16 2119008 Main Feed Dog f&z 1J 
17 2119019 Differential Feed Dog MzlJ 
18 2119017 Main Feed Dog f&z 1J 
19-1 2119307 Upper Spreader(for Needle Size #7~ l 0) _t:;z 7 [.... ?:'"(ttt!i-¥ #7 ~ l 0 ffl) 

19-2 2119308 Upper Spreader(for Needle Size #11~14) _t:;z-/[....?:'"(ttt!i-¥#11~14ffl) 

20 2119325 Lower Looper(Note) l' J[,,-J\():E) 

21-1 2118026 Stitch Plate(04)(Note) tt~JX{):E) 

21-2 2118027 Stitch Plate(05) (Note) tt~&{):E) 

22 2114075 Elastic Tape(Short) 7-/jj'-{ ~ (~li) 

(B:) ~£11( :7 u ~L. ~ Y ::\'- ~:lil!! Lt~ <b 0)0 

Note: Coated electroplated coatings of chromium. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



32 

19 EXTRA PARTS 

~20 
~ l-21 
' 
' 

' ' 

' ' 
23-! 

EXTRA PARTS 

AZ8451 

22 

3 

<, __ 
17 ,_ 

18 

I 

I 

6>;;! 
' 

7 

I 

9~ 
10~ 

' ' 

10~ 
11~ 

12~ 
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



ACCESSORY )-' ? iz "if I) 00 'f* 32 

Ref.No Parts No. Description D i Amt. Req 00 

2150212 [2100381] Belt Cover I'()[, 1-- jJ J\-

2 110015 Screw(M4-0.7 x 25) .il::.f.:/ 
,.., 
L 

3 2150213 [2100382] Supplementary Belt Cover .A(Jt, HlllWJ:lJ/\- l 

4 110013 Screw(M4-0.7 x 8) l.C.f. >" 2 
5 2110680 Supporting Board )t-TtJX l 

6 000070 Hanging Nut ff.,l)j-'y 1-- 4 
7 009861 Hanging Bolt(Semi-submerged) fB I) ;t{)[, 1-- ($)/\::rt) 4 
8 2101450 Spacer(l 5mm) )t 7 tJX .A"' - -if 4 
9 2101451 Spacer(5mm) (See the below) )t-TtiX.A"'--ifCflc~~) 4 

10 0020064 Supporting Board Rubber Cushion )t 7 tJX ::]" .b.I* 8 

11 000162 Washer(Semi-submerged) '7 'Y Y t' ($)/\::rt) 4 
12 000016 Nut(Semi-submerged) T 'Y 1-- {$)/\::rt) 8 
13 2110682 Chute(Upper) St.:i.-H..tl l 
14 005624 Screw(M4-0.7 x l 0) l.C.f. >'' 2 
15 2110683 Chute(Lower) St.:i.-1--C"fl 
16 004127 Screw(M4-0.7 x 6) l.C.f. >!' 4 
17 000665 Washer '7'YYt' 4 
18 000015 Nut T'Y 1-- 4 
19 0020078 Idler, C. Set(for Left Footing Pedal} (Extra Parts} 7-1 r: 7 (*.13.)(¥-J):E~) 
20 0020077 Idler Support 7 -{ r: 7 Ii)( fg tJX 

21 009992 Screw(M4-0.7 x l 0) l.C.f. >'' 2 
22 0020076 Idler 7-1 f-!7 l 
23 009995 Screw(M3-0.5 x 5) l.C.f. >!' 2 
24 2111124 Chip Guide(for RS Device)(Extra Parts)®~ :tf-1 f! (¥-J):E~) l 
25 004127 Screw(M4-0.7 x 6) l.C.f. >" 2 
26 001123 Washer '7 'Y Yt' 2 
27 000022 Nut T'Y 1-- 2 
28 2110681 Chip Receiver -w.J~)t-7 l 
29 350007 Wood Screw(¢ 3.5 x 16) **>'' 2 
30 9620694 Thread Stand, C. Set(4Spool Type) *.11..#i(*J3.)(4;if;:*.ffl) 

(ff:)-T- 7'';vO)J!i[~ 45mm O)ll~Hi::f~ 
Note: Not necessary when the thickness of Table is 45mm. 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



33 

AZ8451 

WARNING LABEL ff~5AtJ'-1 

A-a-~ff~± [CJ E§, s [:] 

A DANGER 

~ 

:0)7J;\-H61t~ c ~!<!:, 
~IJ.1 ·;ft1;Jl-:it:~&, 
57Jt:-:iti:J\i?~lt~: co 

To open this cover. 
turn off power 
supply and wait 
more than 5 minutes 
before opening. 

'T ff;±. Jt 
CAUTION 

~ ;.fi! ;:£ ~ 
CAUTION 

Description 

~~ 

390220 SAFETY INSTRJCTOO LABEL 

390144 

390145 

D~: WAFNNG OF ELECTHC SHOCK BY 
HIGt-Va.TACE 

"Be st.re to connect earth line". 

ROTAllNG--DIFEClla.J 
SYM30L: a-Ea< COFff:CT ROTATING 

390146 DIFEClla.J 

EYE G.JAR>: TfoKE CAFE NOT CAUSE INJLRY 
TO EYES 

390147 BELT COVER: DO NOT INSEITT ANC?ERS 

CAUlla.J FOR Ha-I IBvPERATUFE: 
DO NOT Ta.a-I SI EFHNG rvDTOR ,AN) 

390148 SOLENOID 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LIST of MAIN SPARE PARTS 

(~~fj~~ •)A ") 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



34 
AZ845 l Class LIST of MAIN SPARE PARTS(E~tfBdfi 'J .A"') 

Main Parts 

' ~ t 
. ~ Q 

Needle Presser Presser Presser Thread 
Clamp Foot, Foot Foot Chain 

C. Set (Upper) (Lower) Guide 
Models ~t Jt;C tffl I. ( *1!) fij!I.(...t) tfflI.(l') ~ J;i:tJ 1' i-: 

AZ8451-03DF /K2/MA 2129106 2117068 2117043 2117069 2107219 

AZ8451-03DF-4/K2/MA 
,, ,, ,, ,, ,, 

AZ8451-04DF /K2/MA 
,, 

2117062 
,, 

2117063 
,, 

AZ8451-04DF-F /K2/MA 
,, ,, ,, ,, ,, 

AZ8451-04DF-1 O/K2/MA 
,, 

2117058 
,, 

2117059 
,, 

AZ8451-05DF /K2/MA 
,, 

2117060 
,, 

2117061 
,, 

AZ8451-05DF-10/K2/MA 
,, 

2117055 
,, 

2117042 
,, 

AZ8471-Y5DF/K2/MA 2109130 2117074 2117043 2117075 2107219 

AZ8471-Y5DF-10/K2/MA 
,, 

2117056 
,, 

2117057 
,, 

AZ8471-Y6DF /K2/MA 
,, 

2117076 
,, 

2117077 
,, 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



34 

~ flt ~ ft ~ ~ 
Stitch Differential Main Auxiliary Upper Lower 
Plate Feed Dog Feed Dog Feed Dog Looper Looper 

~+ *& M~•J ~~~·J Jj"\~1) ...t.JL.--1'\ l' JL.--1 '\ 

2118017 2119002 2119000 2119015 
2119301 2119324 
2119302 

2118030 
,, ,, ,, 

2119307 2119325 

2118009 
,, ,, ,, 2119301 2119324 

2119302 
,, ,, ,, ,, ,, ,, 

,, ,, ,, ,, ,, ,, 

2118007 
,, ,, ,, ,, ,, 

,, ,, ,, ,, ,, ,, 

2118014 2119002 2119000 2119015 
2119303 2119324 
2119304 

,, ,, ,, ,, ,, ,, 

2118008 2119016 
,, ,, ,, ,, 

AZ8451 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g) 

000002 3 27 
000002 14 17 
000002 15 77 
000002 24 78 
000002 26 18 
000009 15 48 
000009 17 12 
000009 22 14 
000009 24 58 
000009 27 14 
000010 15 38 
000010 24 29 
000011 26 15 
000014 3 26 
000014 4 32 
000014 15 5 
000014 15 28 
000014 16 4 
000014 20 29 
000014 24 5 
000014 24 47 
000014 26 21 
000015 16 20 
000015 20 34 
000015 22 27 
000015 22 21-1 
000015 23 17 
000015 27 27 
000015 27 21-1 
000015 32 18 
000016 18 6 
000016 32 12 
000022 19 11 
000022 20 21 
000022 25 11 
000022 32 27 
000070 18 3 
000070 32 6 
000144 20 55 
000162 32 11 
000177 4 7 
000177 22 37 
000177 27 37 
000178 4 5 
000178 22 36 
000178 27 36 
000180 20 27 
000240 4 46 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

000286 22 6 
000286 27 6 
000334 15 39 
000334 16 11 
000340 15 9 
000340 24 9 
000392 13 31 
000426 17 17 
000426 17 18 
000429 18 5 
000444 41 
000444 29 16 
000444 30 13 
000456 13 15 
000488 14 18 
000496 22 30 
000496 27 30 
000526 5 26 
000528 11 9 
000532 7 14 
000538 19 50 
000538 20 7 
000538 25 50 
000561 11 8 
000567 13 5 
000600 22 15 
000600 26 14 
000600 27 15 
000621 15 46 
000621 24 55 
000623 15 83 
000623 19 4 
000623 22 22 
000623 24 86 
000623 25 4 
000623 27 22 
000629 9 23 
000644 15 42 
000644 19 31 
000644 20 33 
000644 24 51 
000644 25 31 
000665 3 30 
000665 15 59 
000665 19 32 
000665 24 70 
000665 25 32 
000665 26 7 

Page= 1 

Parts No. Page No. Ref. No. Weight(g) 

000665 32 17 
000669 11 4 
000669 15 47 
000669 22 16 
000669 24 57 
000669 27 16 
000676 19 9 
000676 25 9 
000687 10 15 
000687 15 64 
000687 24 24 
000726 1 43 
000755 6 43 
000755 28 5 
000779 1 22 
000779 9 28 
000779 17 13 
000930 13 35 

001095 4 26 
001123 20 11 
001123 26 9 
001123 32 26 
001202 28 21 
001203 2 20 
001208 15 12 
001228 4 22 
001230 8 51 
001230 21 13 
001230 26 29 
001230 29 7 
001230 29 22 
001230 30 7 
001230 30 22 
001331 40 
001435 16 12 
001448 17 16 
001459 15 18 
001459 24 32 
001892 28 29 

003636 5 25 
003637 1 24 
003637 2 13 
003637 6 24 
003637 8 38 
003637 12 27 
003637 21 15 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g} 

003637 22 20 
003637 23 9 
003637 26 35 
003637 27 20 
003637 31 8 

004096 8 43 
004127 32 16 
004127 32 25 
004131 28 l 0 
004136 8 47 
004136 21 7 
004136 26 26 
004136 29 20 
004136 30 20 
004139 28 11 
004155 15 24 
004155 24 41 
004187 15 31 
004236 28 14 
004237 8 53 
004237 21 l 0 
004237 26 31 
004237 28 7 
004237 29 12 
004237 30 12 
004265 4 8 
004312 7 17 
004351 29 3 
004351 30 3 
004353 22 13 
004353 27 13 
004358 l 37 
004404 6 30 
004404 28 8 
004406 15 36 
004406 24 26 
004440 16 9 

005036 29 l 0 
005036 30 l 0 
005043 6 28 
005075 18 
005148 17 15 
005345 6 26 
005624 32 14 
005650 8 25 

INDEX 

Parts No. Page No. Ref. No. Weight(g} 

006192 15 45 
006192 24 54 
006202 15 54 
006202 20 8 
006202 24 63 
006202 31 l 0 
006209 14 2 
006219 14 24 
006227 20 47 
006434 20 17 
006910 16 24 

007619 4 42 
007627 15 3 
007627 24 3 
007903 22 38 
007903 27 38 
007904 22 8 
007904 27 8 

009160 15 l 0 
009160 24 8 
009604 12 23 
009745 15 33 
009745 24 21 
009746 15 51 
009746 22 26 
009746 24 61 
009746 27 26 
009748 15 41 
009748 24 50 
009779 8 7 
009779 l 0 17 
009779 15 4 
009779 24 4 
009791 24 17 
009799 3 28 
009799 26 17 
009861 32 7 
009884 16 18 
009890 26 13 
009904 15 44 
009904 24 53 
009923 26 16 
009957 16 7 
009957 20 30 
009973 19 38 
009973 25 38 

Page= 2 

Parts No. Page No. Ref. No. Weight(g} 

009974 3 25 
009974 15 60 
009974 17 7 
009974 24 71 
009992 32 21 
009993 14 13 
009994 15 72 
009994 24 73 
009995 14 16 
009995 16 3 
009995 20 25 
009995 32 23 

0010017 19 3 
0010017 25 3 
00 l 00 l 8 l 5 86 
0010018 24 89 
0010019 15 85 
0010019 24 88 
0010055 19 7 
0010055 25 7 
0010066 25 20 
001 01 08 l 9 4 7 
0010108 25 47 
0010119 19 33 
0010119 25 33 
0010263 19 2 
0010263 25 2 
0010264 19 41 
0010264 25 41 
0010266 19 36 
0010266 25 36 
0010267 19 37 
0010267 25 37 
0010278 19 34 
0010278 25 34 
0010283 22 18 
0010283 27 18 
0010289 19 42 
0010289 25 42 
0010290 19 25 
0010290 25 25 
0010310 19 22 
0010310 25 22 
0010337 19 13 
0010337 25 13 
0010337 25 18 
0010416 19 5 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g) 

0010416 25 5 

00111 05 20 49 
0011114 20 35 
0011115 20 37 
0011 l l 8 20 40 
0011987 l 9 23 
0011987 25 23 

0012029 14 25 
0012030 14 26 

0014539 22 17 
0014539 27 17 

0020004 
0020005 l 2 
0020014 2 17 
0020053 l 16 
0020064 32 l 0 
0020076 32 22 
0020077 32 20 
0020078 32 l 9 
0020101 4 10 
0020101 22 29 
0020101 27 29 
0020 l 03 22 28 
0020 l 03 27 28 
0020118 4 4 
0020118 22 35 
0020118 27 35 
0020137 17 
0020350 11 3 
0020376 l 5 l l 
0020376 24 40 
0020496 7 13 
0020538 13 27 

0021015 8 42 
0021124 4 43 
0021 450 28 30 
0021451 28 26 
0021456 28 28 
0021457 28 27 

0022215 4 48 
0022215 15 63 
0022215 24 66 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

0023185 22 l 0 
0023185 27 l 0 
0023393 2 6 

0024083 4 2 
0024083 22 33 
0024083 27 33 
0024084 4 l 
0024084 22 32 
0024084 27 32 
0024085 2 21 
0024095 2 24 
0024100 29 2 
0024100 30 2 
0024156 4 3 
00241 56 22 34 
0024156 27 34 
0024157 4 15 
0024157 22 4 
0024157 27 4 
0024446 2 19 

0026418 12 26 

0031111 4 6 
0031111 22 7 
0031111 27 7 
0031831 13 9 

0032425 4 24 
0032646 l 2 22 
0032684 4 34 
0032684 5 24 
0032952 22 40 
0032952 27 40 
0032962 4 14 
0032971 22 31 
0032971 27 31 

0033024 3 14 
0033024 14 27 
0033738 3 22 
0033738 26 3 
0033806 22 2 
0033806 27 2 
0033807 22 5 
0033807 27 5 

Page= 3 

Parts No. Page No. Ref. No. Weight(g) 

0033890 22 3 
0033890 27 3 
0033935 l 6 l 0 
0033937 l 6 13 
0033938 l 6 l 4 

0034505 l 5 l 7 
0034505 24 31 

0035719 14 15 
0035722 14 14 
0035722 14 20 
0035760 16 8 
0035761 16 2 

0036133 3 29 
0036518 14 3 
0036853 22 9 
0036853 27 9 
0036909 l 6 l 5 

0060248 3 23 
0060248 l 5 73 
0060248 20 45 
0060248 24 7 4 

. 0063064 12 9 
0063612 15 58 
0063612 24 69 

0068079 6 46 

0080714 22 19 
0080714 27 19 

0090846 4 25 

0091 172 20 l 8 
0091173 20 16 

0092232 l 6 23 

009420 l l 5 53 
009420 l 24 62 
0094491 16 5 

0095027 20 39 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g) 

l 00000 11 7 
l 00001 2 15 
100001 8 15 
l 00001 31 12 
l 00007 8 2 
l 00020 8 27 
l 00036 25 l 0 
l 00038 16 22 

110001 3 4 
110002 4 33 
110002 7 27 
110002 11 27 
110002 15 29 
110002 24 48 
110003 2 27 
110003 7 24 
110004 7 15 
110004 8 46 
110004 l 0 14 
110004 12 40 
110004 21 6 
110004 26 24 
110004 29 19 
110004 30 19 
110005 26 
110006 6 20 
110009 4 28 
110009 9 30 
110009 l 0 19 
110009 11 2 
110010 8 16 
110012 l 13 
110012 2 8 
110012 3 9 
110012 4 47 
110012 8 l 0 
110012 14 5 
110012 15 81 
110012 19 45 
110012 20 15 
110012 24 80 
110012 25 45 
110012 26 2 
110013 2 2 
110013 3 6 
110013 3 31 
110013 4 17 

INDEX 

Parts No. Page No. Ref. No. Weight{g) 

110013 6 34 
110013 14 22 
110013 20 20 
110013 32 4 
110015 32 2 
110016 4 
110016 13 4 
110017 11 5 
110022 6 44 
110023 24 23 
110026 45 
110029 4 20 
110033 20 51 
110035 3 18 
110035 4 30 
110035 7 12 
110035 12 38 
110035 31 13 
110036 5 15 
110036 26 20 
110041 12 17 
110041 26 5 
110043 24 65 
110045 13 23 
110045 20 32 
110049 21 
110049 2 29 
110049 26 11 
110050 32 
110052 12 42 
110053 13 28 
110054 2 4 
110065 8 29 
110068 23 4 
110068 28 23 
110070 12 49 
110077 17 4 
110077 18 9 
110089 19 30 
110089 25 30 
110094 20 56 
110094 23 20 
110106 14 l 0 
110118 17 10 

120005 20 10 
120006 6 6 
120006 7 6 

Page =4 

Parts No. Page No. Ref. No. Weight{g) 

120006 l 0 5 
120006 31 4 
120008 9 9 
120008 l 0 9 
120010 8 22 
120011 l 0 12 
120011 11 24 
120013 9 5 
120013 11 15 
120013 12 21 
120017 46 
120020 7 
120024 15 56 
120049 6 2 
120049 7 2 
120049 9 2 
120049 10 2 

130002 12 36 
130010 4 11 
130010 23 12 
130016 9 14 

140000 11 36 
140001 11 33 
140003 6 14 
140004 9 18 

150001 2 30 
150003 30 

160000 29 
160000 15 14 
160000 24 15 
160000 24 84 
160001 5 4 
160001 7 20 
160001 8 31 
160001 11 13 
160001 12 30 
160001 13 3 
160001 15 15 
160001 15 50 
160001 20 44 
160001 24 34 
160001 31 6 
160002 6 4 
160002 7 4 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight{g) 

160002 9 21 
160003 6 8 
160003 7 8 
160003 12 2 
160007 5 2 
160007 5 9 
160007 8 33 
160007 12 19 
160014 24 83 
160016 6 18 
160027 5 16 
160034 20 26 
160037 20 42 

170000 8 13 
170014 12 45 
170039 23 14 

180001 8 8 
180002 12 7 
180003 12 3 
180012 24 30 
180022 15 34 
180022 24 36 
180025 14 9 

190001 11 6 
190003 8 1 
190015 3 19 
190016 4 13 
190050 18 4 
190055 22 41 
190055 27 41 

210009 9 27 

270001 28 25 
270009 15 8 
270009 24 28 

300000 11 32 
300000 23 15 
300005 8 21 
300008 6 13 
300008 9 17 
300009 9 8 
300009 10 8 
300011 8 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

300031 16 21 
300031 16 25 
300033 16 19 
300039 15 61 
300039 24 56 
300043 47 
300100 17 11 

310009 5 28 
310013 6 17 
310017 28 4 
310018 6 36 
310019 6 42 
310021 5 29 
310023 13 18 
310024 13 34 
310029 12 31 
310065 9 25 
310070 4 45 
310089 9 20 
310090 13 17 

320005 13 25 
320008 13 11 
320012 13 6 

330006 6 11 
330007 13 26 
330007 15 62 
330007 24 67 
330008 3 20 

340011 7 22 
340012 11 17 

350007 32 29 

390000 2 16 
390153 2 36 

1057160 17 3 
1 057161 18 1 0 

1064075 15 40 
1064075 24 49 
1 064077 20 31 
1066022 16 6 
1 066024 1 6 1 7 

Page= 5 

Parts No. Page No. Ref. No. Weight(g) 

1 066025 1 6 1 6 
1 066140 20 28 

1070170 1 8 11 
1070178 18 8 
10701 79 1 8 7 - 1 
10701 80 1 8 7 -2 

1 090020 1 9 40 
1090020 25 40 
1 0901 87 1 9 28 
1090187 25 28 
1 090242 1 9 29 
1090242 25 29 
1 090245 1 9 27 
1090245 25 27 

1091013 19 
1091013 25 
1091016 22 21 
1091016 27 21 
1 091 056 1 5 82 
1091069 19 8 
1091069 25 8 
1091105 26 12 
1 091 1 06 24 85 

1 094026 1 5 84 
1094026 19 12 
1094026 22 23 
1094026 24 87 
1 094026 25 1 2 
1094026 27 23 
1094060 19 6 
1 094060 22 24 
1094060 25 6 
1094060 27 24 
1 094062 1 9 46 
1 094062 25 46 

1 095005 1 9 1 4 
1 095005 25 14 

1 096004 1 9 24 
1096004 25 24 
1 096029 1 9 48 
1096029 22 39 
1096029 25 48 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g) 

1 096029 27 39 
1 096030 1 9 49 
1 096030 25 49 

1097007 19 35 
1097007 25 35 
1 097009 1 9 43 
1 097009 25 43 

1 200242 1 5 79 
1 200242 24 81 
1200377 14 7 
1200378 14 11 
1200420 17 5 
1200421 17 6 
1200422 17 8 
1200423 17 9 
1200424 17 2 
1200427 18 2 
1200428 18 17 
1200431 14 6 
1200432 14 
1200433 14 4 
1200434 15 74 
1200434 24 75 
1200435 15 78 
1200435 24 82 
1200436 1 5 80 
1200436 24 79 
1200437 14 19 
1 20044 1 1 8 1 6 
1200442 1 8 1 3 
1 2 00443 1 8 1 2 
1200444 1 8 1 5 
1200445 18 14 
1200447 18 18 

1249211 17 
1249212 18 1 
1249214 19 26 
1249214 25 26 

1252038 44 

1253235 3 24 

1260000 1 4 23 
1260032 22 1 2 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

1260032 27 12 

1280108 20 19 
1280120 20 4 
1280121 20 3 
1280122 20 6 
1280127 20 2 
1280130 20 5 
1280131 20 23 
1280132 20 
1280157 20 46 
1280159 20 48 
1280201 20 50 
1280202 20 53 
1280203 20 36 
1280204 20 38 
1280205 20 52 
1280206 20 43 
1280207 20 22 
1280208 20 4 1 
1280209 20 9 
1 28021 0 20 1 2 
1 280211 20 14 
1280212 20 54 
128021 3 20 1 3 
1280214 20 24 

2100011 31 5 
2100012 31 7 
2100017 2 11 
2100018 2 9 
2100019 2 10 
2100020 2 12 
2100022 2 18 
2100024 2 23 
2100032 13 36 
2100039 3 2 
2100048 2 5 
2100049 2 3 
2100053 3 
2100069 4 41 
2100070 4 40 
2100071 4 19 
2100088 9 3 
2100104 5 20 
2100111 5 14 
2100117 5 21 
2100134 6 5 

Page= 6 

Parts No. Page No. Ref. No. Weight(g) 

2100136 6 12 
2100137 6 7 
2100138 6 15 
2100140 6 19 
2100142 13 30 
2100143 2 7 
2100144 6 3 
2100161 7 7 
2100162 7 5 
2100164 7 11 
2100165 7 10 
2100173 7 3 
2100176 6 16 
2100179 8 28 
2100181 8 3 
2100184 8 9 
2100186 8 12 
2100187 8 11 
2100195 8 14 
2100205 10 7 
2100215 9 
2100215 10 
2100218 10 6 
2100244 11 35 
2100249 11 31 
2100255 13 29 
21 00267 1 1 1 2 
2100272 5 33 
2100283 12 34 
21 00288 1 2 1 8 
2100298 12 29 
2100363 13 2 
2100364 5 10 
2100365 13 
2100519 4 21 
2100520 4 18 
2100523 13 33 
2100524 13 32 
2100525 3 1 
2100526 3 3 
2100579 8 4 
2100580 8 5 
2100592 4 23 
2100655 6 21 
2100750 23 10 
2100751 23 11 
2100752 23 16 
2100753 23 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g} 

2100754 23 2 
2100755 23 3 
2100756 23 13 
2100861 3 12 
2100875 9 
2100877 12 50 
2100892 9 24 
2100895 13 16 
2100896 13 12 
2100922 4 44 

2101011 28 24 
2101044 2 14 
2101116 4 49 
2101124 14 21 
2101328 22 25 
2101328 27 25 
2101330 22 11 
2101330 27 11 
2101450 32 8 
2101451 32 9 

2107219 8 52 
2107219 21 9 
2107219 26 30 
2107219 29 11 
2107219 30 11 
2107644 29 9 
2107644 30 9 

21 09130 21 14 
2109130 26 34 

2110001 6 
2110002 11 
2110004 12 
2110005 14 
2110006 15 
2110010 23 
2110011 27 
2110012 28 
2110013 25 
2110014 31 
2110016 l 19 
2110018 2 28 
2110019 2 31 
2110020 2 
2110021 2 22 

INDEX 

Parts No. Page No. Ref. No. Weight(g} 

2110023 2 25 
2110026 3 5 
2110027 3 7 
2110032 31 3 
2110038 10 
2110044 20 
2110054 31 9 
2110055 31 11 
211007 4 9 11 
2110075 9 15 
2110130 4 27 
2110131 4 36 
2110183 5 6 
2110184 5 5 
2110186 5 11 
2110187 5 12 
2110188 5 13 
2110189 5 17 
2110191 10 3 
2110194 5 39 
2110195 3 10 
2110196 3 11 
2110240 5 18 
2110241 5 19 
2110242 5 22 
2110243 5 23 
2110245 5 31 
2110246 5 32 
2110247 5 34 
2110248 5 35 
2110249 5 36 
2110250 5 37 
2110251 5 38 
2110252 6 
2110253 6 l 0 
2110254 6 9 
2110255 6 27 
2110257 6 33 
2110258 6 35 
2110259 6 38 
2110260 6 39 
2110261 6 37 
2110263 6 41 
2110264 6 32 
2110300 7 
2110302 7 16 
2110303 7 19 
2110304 7 18 

Page= 7 

Parts No. Page No. Ref. No. Weight(g} 

2110305 7 21-2 
2110306 7 23 
21 l 0307 7 21 - l 
2110308 6 31 
21 l 031 0 21 l 9 
2110310 26 38 
2110350 8 6 
2110354 8 32 
2110355 8 34 
2110356 8 39 
2110357 8 36 
2110358 8 35 
2110358 23 6 
2110359 8 37 
2110359 23 8 
2110360 8 30 
2110361 8 18 
2110363 8 17 
2110364 8 23 
2110365 23 5 
2110366 23 7 
21 l 0367 23 l 8 
21 l 0368 23 l 9 
2110400 9 4 
2110401 9 6 
2110402 9 l 0 
2110405 9 13 
2110408 9 16 
2110422 9 12 
2110427 9 22 
2110428 9 31 
2110460 l 0 4 
21 l 0461 l 0 l 0 
21 l 0462 1 0 l l 
2110463 10 20 
2110500 11 22 
2110501 12 20 
21 l 0502 1 1 38 
21 l 0503 l l 39 
2110504 11 34 
21 l 0505 1 1 23 
2110506 11 25 
21 l 0507 1 1 26 
21 l 0508 l l 30 
21 1 0509 l l 28 
211051 0 11 29 
2110514 11 l 0 
21 l 051 5 l 1 l l 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight(g) 

2110516 11 16 
2110517 11 18 
2110519 11 
2110521 11 37 
21 1 0523 1 1 1 9 
21 1 0524 1 1 1 4 
21 1 0525 1 1 20 
211 0526 1 1 21 
21 1 0527 1 2 1 5 
2110560 12 14 
2110561 12 35 
2110562 12 8 
2110563 12 6 
2110564 12 10 
2110566 12 
2110567 12 37 
2110568 12 44 
21 1 0569 1 2 43 
21 10570 1 2 1 2 
2110572 12 4 
2110575 12 33 
2110576 12 24 
21 10577 1 2 28 
2110578 12 25 
21 1 0579 1 2 32 
2110580 9 7 
21 1 0580 1 2 1 6 
21 1 0583 1 2 1 3 
211 0586 1 2 48 
2110587 12 5 
21 1 0630 1 3 24 
2110632 13 14 
21 1 0634 1 3 1 3 
2110638 13 1 0 
2110639 13 7 
2110680 32 5 
21 1 0681 32 28 
211 0682 32 1 3 
2110683 32 15 
21 1 0684 31 1 4 
2110736 29 8-2 

2111040 
2111041 
2111042 
2111043 
2111044 
2111045 

33 
34 
35 
38 
36 
39 

INDEX 

Parts No. Page No. Ref. No. Weight(g) 

2111050 28 2 
2111051 28 3 
2111055 28 9 
2111056 28 13 
2111057 28 15 
21 1 1 058 28 22 
21 1 1 059 28 1 2 
21 11 060 28 1 9 
21 1 1 061 28 1 7 
21 11 062 28 1 6 
2111063 28 6 
2111064 3 17 
21 11 066 28 1 8 
21 11 067 28 20 
21 11 1 24 32 24 

21 14000 1 5 43 
2114000 24 52 
21 14001 1 5 5 5 
2114001 24 64 
21 14002 1 5 1 6 
2114003 15 70 
2114004 15 22 
2114004 24 37 
21 1 4006 1 5 21 
2114007 15 13 
21 1 4008 1 5 2 5 
2114008 24 42 
21 1 4009 1 5 68 
2114009 24 13 
21 1 401 2 1 5 3 7 
2114013 15 35 
211401 6 1 5 32 
2114017 15 57 
21 1401 7 24 68 
2114018 4 51 
2114019 4 50 
2114020 4 9 
2114021 7 26 
2114023 15 67 
21 14023 24 1 2 
2114024 15 71 
2114024 24 46 
2114026 15 6 
2114026 24 6 
2114027 15 2 
2114027 24 2 
2114030 15 7 

Page= 8 

Parts No. Page No. Ref. No. Weight(g) 

2114031 15 66 
2114035 16 
21 1 4040 1 2 1 1 
2114042 5 1 
2114046 3 8 
2114047 15 27 
21 1 4048 1 5 6 5 
21 1 4049 1 5 5 2 
2114049 24 60 
2114050 1 5 23 
2114056 7 25 
2114057 19 17 
21 14057 25 1 7 
2114059 3 21 
2114060 2 26 
2114061 15 26 
2114062 15 69 
2114067 5 3 
2114068 22 
2114068 27 
2114069 31 2 
2114071 31 
2114072 5 40 
2114073 15 75 
2114073 24 76 
2114074 15 30 
2114075 31 22 
2114100 24 45 
2114101 24 19 
2114102 24 43 
2114 1 03 24 38 
2114104 24 16 
21141 05 24 20 
21 14 106 24 22 
2114107 24 1 8 
2114108 24 11 
2114109 26 
2114110 26 4 
2114111 26 6 
2114112 26 19 
2114113 26 10 
2114114 24 25 
2114115 24 27 
2114116 24 7 
2114117 15 19 
2114117 24 33 
21 1 4 1 1 8 1 5 49 
21 14118 24 59 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AZ8451 

Parts No. Page No. Ref. No. Weight{g} 

2114119 15 20 
2114119 24 35 
2114120 24 39 
21 14 l 21 24 l 0 
2114123 24 14 
2114124 26 8 
2114125 24 44 

2117024 29 13 
2117025 29 1-3 
2117026 29 4-2 
2117026 30 4-1 
2117027 29 8-3 
2117028 8 50 
2117028 21 l 2 
2117028 29 6 
2117028 30 6 
2117029 8 49 
2117029 21 11 
2117029 29 5 
2117029 30 5 
2117030 29 15 
21 l 7030 30 l 6 
21 17031 29 14 
2117031 30 l 5 
2117032 30 4-2 
2117033 30 1-2 
2117034 30 8-2 
2117035 29 1-2 
21 17037 30 8- l 
2117038 30 l - l 
2117039 29 8- l 
2117040 29 l - l 
2117041 29 4- l 
2117042 26 25-2 
2117043 8 45 
2117043 21 5 
2117043 26 23 
21 l 7043 29 l 8 
21 l 7043 30 l 8 
2117044 26 27 
21 l 7053 30 14 
2117054 26 28 
2117054 29 23 
2117054 30 23 
2117055 2622-2 
2117056 26 32 
2117057 26 33 

INDEX 

Parts No. Page No. Ref. No. Weight{g} 

2117058 26 22-1 
2117059 26 25-1 
2117060 8 44-3 
2117061 8 48-3 
2117062 8 44-2 
2117063 8 48-2 
2117064 29 17-2 
2117065 29 21-2 
2117066 29 17-1 
2117067 29 21-1 
2117068 8 44-1 
2117069 8 48-1 
2117072 30 l 7 
2117073 30 21 
211707 4 21 4- l 
2117075 21 8-1 
2117076 21 4-2 
2117077 21 8-2 

2118007 6 25-3 
21 18008 21 l 6-2 
2118009 6 25-2 
2118014 21 16- l 
2118014 26 36 
2118017 6 25-1 
21 18026 31 21 - l 
2118027 31 21-2 
2118030 21 

2119000 12 39 
21 l 9002 l 2 46 
21 l 9008 31 l 6 
2119010 31 15 
2119015 12 41 
21 190 l 6 21 l 7 
2119017 31 18 
2119019 31 17 
2119200 6 29 
2119201 10 16 
2119301 9 26-1 
2119302 9 26-2 
21 19303 21 l 8- l 
2119303 26 37-1 
2119304 21 18-2 
2119304 26 37-2 
2119307 21 3-1 
21 19307 31 l 9- l 
2119308 21 3-2 

Page= 9 

Parts No. Page No. Ref. No. Weight{g} 

2119308 31 19-2 
21 19324 l 0 l 3 
2119325 21 2 
2119325 31 20 
2119900 28 
2119924 15 
2119925 24 

2120024 7 9 
2120048 8 24 
2120530 4 35 
21 20531 l 0 l 8 
2120532 6 45 
2120533 4 31 
2120534 9 29 
2120535 4 29 

2129106 6 22 
2129415 2 32 

2150026 l 5 
2150143 8 19 
2150178 9 19 
2150212 32 l 
2150213 32 3 
21 51120 14 12 
2151121 14 8 

2160122 4 16 

3100060 13 22 
31 00061 l 3 21 
3100129 5 8 
3100131 5 7 
31 00329 l 3 l 9 
3100345 13 20 
3100370 13 8 

6209401 42 

9620694 32 30 
9620757 17 14 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



P/N 9710095( P) 
No. 2 Edited in 2008.2 

(AZ8451) 

l1a111ata 

""""=:;:$! /~)i-~~tt 
YAMATO SEWING MACHINE MFG. CO.,LTD. 

4-4-12,NISHITENMA, KITA-KU, OSAKA.JAPAN 
TEL : 81-6-6364-1 321 FAX : 81-6-6364-1 307 

=r 5 3 0 - 0 0 4 7 7':~~$~~!Rg§":::R~4T§4:£12 -l5 
TE L( 0 6) 6 3 6 4 - l 3 2 l ( f-\'.;) FAX ( 0 6) 6 3 6 5 - 5 l 7 6 

Printed in Japan 2008.2.3H® 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p


	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVER(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10] LOWER LOOPER DRIVING MECHANISM
	[P10] 下ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] DUST BAG & MISCELLANEOUS MANUAL SWITCH
	[P14] 集塵袋、切替スイッチ関係
	[P15] METERING DEVICE
	[P15] メタリング装置
	[P16] PRESSER FOOT LIFTING & KNIEE SWITCH
	[P16] 押エ揚ゲ、膝スイッチ
	[P17] OPERATING CONTROL BOX
	[P17] 操作箱
	[P18] CONTROL BOX
	[P18] 制御ボックス
	[P19] PNEUMATIC PARTS
	[P19] エア関係
	[P20] ELASTIC TAPE FEEDER
	[P20] テープ送リ
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P21] AZ8451-4, 8471-Y(1)
	[P22] AZ8471-Y(2)
	[P23] AZ8451-F

	[P24
] AZ8451-10, 8471-10(1)
	[P25
] AZ8451-10, 8471-10(2)
	[P26
] AZ8451-10, 8471-10(3)
	[P27
] AZ8471-10(4)

	↓DEVICE/装置
	[P28
] K2 DEVICE

	[P29
] EXTRA PARTS(1)
	[P29
] 特注部品(1)
	[P30] EXTRA PARTS(2)
	[P30] 特注部品(2)
	[P31
] EXTRA PARTS(3)
	[P31
] 特注部品(3)
	[P32
] ACCESSORY
	[P32
] アクセサリ関係
	[P33] WARNING LABEL

	[P33] 警告ラベル
	[P34] LIST of MAIN SPARE PARTS
	[P34] 主要部品リスト
	[P35] INDEX
	[P35
]索引



